X CEERFIIC S

AT ZR BHRAICBD+RICHEEL TLIES LY,

Before beginning assembly, please read these instructions thoroughly.

IKKyOSHO

HE FINEST RADIO CONTROL MODELS

LT IMA RE 7==,

1:10 Scale Radio Controlled Electric Powered 2WD Racing Buggy

PEGEGEARN

Experience the perfect
Development and testing supported by the
Team Kyosho International Drivers and the X-Gear team.

7’17 1< RB7 SS

KYOSHO 4837 / BURGHERE
MororSporits INSTRUCTION MANUAL
_ % INDEX mD—— e — — — — — ™™ ™™™ e
O D =D EEEIA/ SAFETY PRECAUTIONS 2~5
@Y NDMICEFSZ Y ITEMS REQUIRED FOR OPERATION  _ oo 6~7
@ TORDEfE RADIO PREPARATION o 7
Q@ HI I CHINDEE BEFOREYOUBEGIN o 8~9
Q- —~7Z/)—YVEEX ARRANGEMENT OF PLASTIC PARTS ON RUNNERS .. oo 10 ~ 11
@ R DAL T ASSEMBLY oo 12 ~ 30
@ fEX] EXPLODED VIEW oo 31~ 34
@y T T — b SETUP SHEET oo 35
@ARTIN—=Y - AT 38—V U XK SPARE PARTS & OPTIONAL PARTS - e 36 ~ 42
N

I3
A ﬁé@ 7": &@II:%;IE
CDEFFHHER I IETIIHY THA!
Q@ DOEMIEE WVEREZRIET D& SICREISNTWE T, I TITHNENGRA
(. BEZRA> TWBAIRT RN\A R T FHERICHITT S,
QNS W@ HZDT, ML TEEIIHBOFNE ENRVEITRT B B>

A UNDER SAFETY PRECAUTIONS
This radio control model is not a toy!

@lt's highly recommended that first-time enthusiasts seek the advice of an
experienced modeler before operating this vehicle.
@Keep out of the reach of children!

TLEE L, @Observe all safety precautions when operating this model. You are
@5 U TELDIEFIE. F—DSHEEZ TRLAERRLTHS. EEED-> responsible for this vehicle's proper maintenance and safe operation.
THEELHLEE W, @Always keep this instruction manual for quick reference.
O T/cikb, BNV OTHRSND LS ICATICREL T EW ®Taking out liability insurance is recommended.
\ OV IAVRRICIMALTREICELAHFEL & S50 y
KEURYRDcH, FERMARERET BIHEANHD I, *SPECIFICATIONS ARE SUBJECT TO CHANGE WITHOUT NOTICE. No.34304

© Copyright 2019 KYOSHO CORPORATION / 24U r s a5
34304-T01




ZEND-HD;FEZEIE SAFETY PRECAUTIONS

T - EITOREICBL T BFHEALIZELN,
Please read carefully before assembling and operating your model.

2577 CEBPRRICERGEENRET DAREMNHIBRERLET,

WARNING! : This symbol indicates where caution is essential to avoid injury to yourself or others.
Bitv—2 CEBWOBEBEOREEL SO, LoTEIVWTFHENWIEERLET,
PROHIBITED : This symbol points out actions that you should NOT do to avoid possible damage

or accidents.

@ COBEMIT. AW LGEREMERTY, ETEHYFEA!

This product is a fully functional radio control model. It is not a toy!

Q@ DNERZEELL-OIC, ETFIOMITY, ETEDOAVTF VR 7T a3 vORBBREEBIHVET,
To enjoy this model to its fullest, complete assembly properly, perform maintenance and add optional upgrades as desired.

@7 NLAIHBHOPEBXDOE T, BLAZRS EARSHERSAN. RROK (BRR) RhOARENHY TS,

Improper usage of Alkaline cells or rechargeable batteries may damage the electronics of the car and/or the radio.

COBREREICIIRS F-OICTROBIEZ., T HFY 3L,
In order to operate the model safely, adhere to following instructions:

CORAEFLHVEEROHARICERGHEENRET SARERNHSBERERLET,
*Here are some possibilities of significant damage to life and/or body, if the following explanations are not adhered to:

4 [>\
5 DR
S5
a

—/

2 ®
A \
= ul f,
it
PROHIBITED

PN TCHICHTHRAZERBETHREA SV, F, M TIITE BB - DRITIEFC LGN TEEL,
haAlE, BREEZRBCHM>TWAANIZT RS REZ(TREREICHEITLS RIELRENGEDREICEY FT,
&L, Never reverse connection nor disassemble batteries.
Before you begin, read the manual thoroughly. First time builders should It may lead to damage and leakage.

seek advice from modelers who have experience in assembling models.

<FE>
~— < Caution >

COB&RE TERBRITHEFZEARCH—] £H-2TVEYT, A TRUVETICHHIBREREEZLEL LFEFTOT, MR,
ETHOBBICEVWTEHELIMET, £, BRI IE—F— GIF) [CTE>TRRERE—FIHFET ., ETESLT
FEADRCHY—F v FTIT3&LIICLTLIEELY,

This R/C car is designed for advanced users and competitive racing. A degree of skill is required for the assembly and
operation of this model and any damage to the model either during assembly or operation is the at the user’s risk and
responsibility. Also, depending on the motor (sold separately) used, the car can run at extremely high speeds. Only

run this model at a designated R/C track or circuit.




ik

PROHIBITED

P NSEERERAS, ENSTEHRAHYFETOT, +EFBL TS,
Flz, NEIBBFHROVWDIEATOESE - REFS(FTLEELY,
This product includes many small, sharp objects, so it should be kept out
of the reach of children.

31

PROHIBITED

P JOREFROEMZREHN DI,
BMNE->TLHEAY AN TELLAY REVPEHRORRAIC
BYES,
Always check the radio batteries!
With weak dry batteries, transmission and reception of the radio fall off.
Models may become out of control under such condition, which may
cause serious accidents.

P ETE B TIEWL A LSRR,

e
GT\ H >

ik
PROHIBITED

Pl - ASH - YHROFL TIHEETSRAEVTLESL,
BEHORREBYES,
Do not operate in crowded places, near children or pets, or on public
streets - it may cause serious injury.

2k
PROHIBITED

P-EOBENEH LU,
FCILETERLELTRAZRANTLLES N, RETHAOEFETSE
3 & BORHEBEOERORREICEY ET.
When the model is behaving strangely . .!
Immediately stop the model and check the reason. Do not operate the
model until the problem is solved. This may lead to further trouble and
unforeseen accidents!

2k

PROHIBITED

1. RRDEL . 2ERE,
2.ERN, BFENEC B,

HANHTAESEBIRAICHEYET, £z, WECDHOLEZY, thADKRITHEYET,
Operate your model ONLY on designated areas, race tracks and other spacious areas. Do NOT operate it:

1. in residential districts and parks!
2. indoors and in limited space!

* Non-observance of the above may be cause for personal injuries and property damages.




BROTAEORBIRFILDI=H. RO EEZBTETFY S,

*In order to avoid accidents and personal injury, be sure to observe the following

ik
PROHIBITED

=14
P EER L TLBER. OB EEANLBNTESL,

PROHIBITED
Do not put fingers or any objects inside rotating and moving parts!

P ETHRDE—F—PRE—FaY FA—5—[FBHE>TLADT,
TIHLBENTLEEL, Y7 FOBALRHY FET .
Motor and ESC may become very hot after use.
Please avoid touching as it may cause burn.

.
4 e
FE FCORBETLRVWEEEREOREE L. MESEHIRETIBNIHY ET,
Cautions ! *The following are examples of situations that should be avoided for safe assembly, maintenance and operation:
\_
e

=414
P Hva—PysR—,
{2aLy,

PROHIBITED

FIANR—RETEORYFWLICIF+HHERELT
All tools require careful handling to avoid injury.

P ZETHHEEEENDBRRICTEEL. EXET-TLESL,
Painting must be done only in a well-ventilated area.




ON

P ETHRA, ETSERVBELTERRAS v FEOFFICL, BEREZE
BOBBERMYSN LTS, REFHOERORESR - RFN G ERRKR
BEENHYET,

Always switch off the receiver and transmitter, then disconnect/remove
the batteries when the model is not in use. Failure to do so may cause
damage to the batteries from excessive discharge and leaking.

ik
PROHIBITED

B7UTFORGBTYHETHBANSY FTOTEMEITED Y
LIEWTLIZELY,
Do not point the antenna towards another person.

ik
PROHIBITED
P ETRIE. BTRT 4 EEFL TS,
Always run your car with the body shell mounted!
%1k
PROHIBITED

P TRDIBHTOETIE. BEOREICAYETDTHEOHEZEL,
U —IABTEIBENEATNSEC S,
L, B, BROZNEC S,
CKP=FEY, BIL
Do not run your car on ground:
« that is overgrown with grass.
« that is muddy, sandy or rocky.
* puddie, sand, river.

31

PROHIBITED

P CRLES DA TIRETSERVTLESL,

BEICEYVIVFO—LFETREDRERICAYET,
Be sure that you're operating on a unique frequency from any other RC
vehicles in the area. Failure to do so will cause a loss of control and may

cause injury.

2ik

PROHIBITED

P EENE ALBEOEENEWNEL EFRABMORE T LENT

{FZEly,
Do not store this model in hot or humid conditions, or in direct sunlight.

P EHIHIC, BEOEREIBEATOEONERL TS,
Check all screws, nuts etc. on a regular basis for looseness.

P-WEA TS 3 V=Y LS OMABCERDBEE LTS,
HEORRELYET,
Do NOT install any option parts not made by Kyosho for this model.
To avoid causing irreparable damage, do NOT attempt any modifications.




Xy FOMIZZEAZ 5 (1) ITEMS REQUIRED FOR OPERATION (1)

2F ¥ URIRE— Ry A—5— BRI (T0R) &E

L= \vw 1) —
2ch with electronic speed controller and 1 servo radio control set WA{ERA/ Y T

Battery (For Transmitter)

) v bEXTEALTESL, G EALSMERZL)
TR CAUTION: Only use a surface radio with 2 channels and electronic
/L2 speed controller! (Any other radio is prohibited!)

f tEA (BBEA) OTAR QFroRILAE—RKay kO—5—

O DXy MIF2F Y URILRE—KI WRFA v 84T ,  BER . PRy 05—/ %
Y hA—S—HEO TORNBETT, 2FvoRLTOK r{ FERTEHY—A ZEH - AE-F2bA-F-H/X

OR{ERICIERT 1 vy a4 TNy FL  Sticktype
B4 TNBYETH, BRHOH 1 Tx  2chradioset
FELTESL,

@ JORDEIR L&, TARIZHFEDERBA
EESEIZLTLESLY,

Suitable servos, receiver & electronic speed controller

WY —R BXE—FI>bO—5—
Servo Electronic speed controller

@ This kit requlrfes a2 chaqnel radio BAYRLAAT
con-trol set with electronic speed 2F v UL TON &/ >
~ ~<18~20mm
controller. Wheel-type 38~41mm 36~43mm
@Use stick-type or wheel-type transmitter, 2ch radio set =
whichever suits you best W2k &
- Receiver W
@For more information on the transmitter, M
kindly refer to the instruction manual of 29~32r&/|
the transmitter. 43~48mm
AT+ RAEHA S T —
Operation/Receiver Battery and Charger for Battery .
W74V )Ry T1)— .
o= R : 7.4V Li-po Battery ya—bhaq47
ONYT)—[E, 1ATEDETLZERDERLELT : Short Type
\
mOET, _ . No.GAB1201P
A single battery powers operation and receiver. No.GAB1203P
Batteries listed at right are suitable. '
E—4—/E-#F>F . . .
F ; / A ¥y BE=-A2FV 48EYTF) <RAF—)LE | Steel>
Motor / Pinion Gear - h
Pinion Gear (48 Pitch) No.UM318C / UM319C / UM320C / UM321C
mE—45— % No.UM322 / UM323 / UM324C / UM325C
M No.UM326 / UM327 / UM328 / UM329
otor No.UM330 / UM331 / UM332 / UM333
@HEE [ Ji35 No.UM334 / UM335 / UM336
TSV LARE—S—:135~215T T2TRA/N— (12%): 25~35T <7ILZHE / Aluminum>
@®Recommended 69TR/N— (F T 3>):28~37T No.W0118Z / W0119VB / WO0122V
Brushless Motor : 13.5~215T @Recommended No.W0123Z / W0124Z / W0125Z
rus T : 72T Spur Gear (Std.) : 25~35T No.PNGA4832 / PNGA4833 / PNGA4834
69T Spur Gear (opt.) :28~37T No.PNGA4835 / PNGA4836 / PNGA4837
FAX/IRA—IL/BAL XA VF— WEAX/EAYAF— WA —L
Tire / Wheel / Tire Insert Tire / Tire Insert Wheel

@KF*y bZEBAY, RA—I. BAVYA2F
—EEENFERA, MONNF—HOR AV, &K
A=, BANXAF—ERELTESLY,

e This kit does not supply tires and wheel, tire insert .
Use tires and wheel, tire insert for 1/10 buggy.

78> A/ Forfront
No.W5029 / W5029W

1)x?F8 / For rear
No.W5202Y / W5202W

Z DAt
Other required equipments
W =R W5 —FA)
Paint Shock Oil

No.SIL0100~SIL0250
No.SIL0300-8~SIL0850-8

D
w #100~#850
N

ORT 4 DEEICIFEHNBETT,
@For painting the body, use paint for models.




Fv rOMICESLZ DY (2)

MM TICRELIE

Tools required

ITEMS REQUIRED FOR OPERATION (2)

A HERATHTEOIRLICE, +EELTIESLY,
— CAUTION: Handle tools carefully!
=]

EE
vy rIA-oTWAIE — MG TR
TOOLS INCLUDED Tools

BABLUF : _ :
Heixsvsr;remnches m BAEESA— HAYs + W BREEH iw s
2.0mm Ej (1.5mm, 2mm, 2.5mm) Scissors H Instant Glue A :
2.5mm Hex screwdrivers . a :
(1.5mm, 2mm, 2.5mm) . g .
B+=LoF () @:@2@ E .
Cross Wrench (small) . .
N ESL=RL :
. Screw Cement :
= s o . = SCREW .
WBSoARVF BhyvR—F47 : No0.96178B _— ‘CEMENT } :
Needle Nose Sharp Hobby Knife S Ow4 44 bk (h3&E/10cc) 5
—— Loctite (Medium Strength / 10cc) .
N (777 T i H .
WNATITVRADIT) V TreY————— | . :
High Diff. Grease (Clear) :  No.36219/36219P .
POSPFATIYD—R— :
ST =EAR ¢+ SP KNIFE EDGE REAMER .
mux : ——1|[ &= [[1 :
BATT5T7A R TFITIR(R) Grease : — 111 :
High Graphaite Grease (Black) Sai=( E : E
¢ FRIIARET, B~ 15mmORHITATESLIETT, E
A= el + No need to pre-drill! Drills neat 1 ~ 15mm holes directly! :

JO0RD#EfE PREPARE RADIO TRANSMISSION

@/ E TOIEREIC LI > Ty UET,

Set up the radio as explained below.

ON
OFF ~

W/\y7)—
@ E]H] Battery
i

[ ~~ &
Lo I
8] E e =
=] S
= al TN
LCI mX(yF mE—5—
Switch Motor
\@ON
1] oFF
o e
ﬁ WX{EHE . & [ — Antenna
Transmitter too i B | ME{ER
B Raceiver
WA TAVTRATAVY

@iLD B

=—=) Binding Stick
@START

EERICERELY N B,
H—IR/ESCO—RZRIEHIT OB,
NULERRICEY NS B,

B 2 EEOZAYFEAND,

INyT ) —EESCEERY 2.

B EscozryFEANS,

IAYT42 TS 2,

B Escatyh7yTT 3,

Bl hUA—%EED U TE—Y DBV TV \ER.
N RILVEBMLTH —ROB N T WS HER,

| JiSekaliss

ESCORAyF %)%,
EEED Ry F &S,

Al

~

Insert batteries into the Transmitter.

Connect the Servo/ESC Plug to the Receiver.

Set trims of transmitter to center.

Switch “ON” the Transmitter.

Connect the Battery Plug to ESC.

Switch “ON” the Electronic Speed Controller.

Binding

B Setup the ESC

Operate the Throttle Trigger to check if the Motor move correctly.
Operate the Steering Wheel to check if the Servo move correctly.

@FINISH

Swith “OFF” the Electronic Speed Controller.
Swith “OFF” the Transmitter.




I CHIDEE (1)  BEFORE YOU BEGIN (1)

1 M TORICTRERDZEITEELTLESL,
Before assembling, please read the following carefully:

-
I+
-
T
-
+
-
+
[+
=

ﬂ\\\\\\\\\\\\\\\\\\\\\\\m

i

O _DAELZRHH. BEZEMRT D, @First, read this instruction manual and familiarise yourself with the model’'s
Oy FOHNBLEHEND D, construction.
XA—FR. FRVHYELRLL, BEVKRDDBRFEEM. @ Check the kit contents. Should any parts be missing, contact the retail shop from
Lt Ta—H—MHE] FTITEEIZE, whom the model was purchased.
ONSHMRADOHOY A XEMBILVESIZT B, @ Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
H#ESZICLTHRRELLENSHEITS, before fitting to ensure that you are installing the correct parts.
@TPERE#HDHEEL - - - @Tighten Self tapping (TP) screws into parts until you have a secure attachment.
B HNEL CHHRANEEINBETHDOTLLEEL, However, be careful not to overly tighten TP screws as the threads may be
FEL, MRENERTEETHDD EERBENEAYET, damaged.

2 Fw MK BORIANES EXL/IMIEHMALZCAS>TVEY, SAZICKRETRAHY FTOTHRLTHSHITT
{F2EW, £z, ERFBEIEDHICA>TVE3DEHYETDT, FiHELTHHENCLESLY,
This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the
true-to-scale diagrams on the left side in each assembly step. Some screws are extras.

Ot XNiESHE @ /R DY A Xl

SCREWS OTHER HARDWARE

REUAYHIRER HIAYIRER 3x12mm E X 3mm Ty —-Fvyk E4 EY VY

Button Hex Screw F/H Hex Screw Screw Washer - Nut E-ring
(frmmm I (oo — - s @3mm@ o

12mm
FrvTER Yy FEX
Cap Screw Set Screw
3x12mm Y S EX 5x10mm A& - RFY2G 58mm EOR—L

W mm F/H Screw Metal Bushing - Ball Bearing Pillow Ball

L L
D??ﬂj 5%1)‘m




I CHIDEE (2)  BEFORE YOU BEGIN (2)

3 B EOL Ny
How to read the instruction manual:

( ExBAHI )
[ Example ]

1 JAV MY RRU 3y
Front Suspension -
1284

[ o

5x10mm A %)L

Metal Bushing N
Ol

FUUEY
King Pin

A: COIEETHITEEE L ZTDHE,

DVEE AR, RBYR., EAK. steps for assembling.

. Gives the name of the part being made and the serial number of

: Small parts name, full-size diagram and quantity used.

A
B

WEY, C: Part number is on the parts included in the kit.
D

B
C: v FADE&RIZ. N—YRBEHFITENT
D: RAZEANTEZKDOY—I MW ERENTNET,

: There are many symbols used throughout the instruction manual.

I—VICEELTHITEED T LI, Note the symbols when completing assembly.

4 SBAEIELNh TS —Y

Symbols used throughout the instruction manual, comprise:

ERY HRE, EE L THIL TSR,
Part bags used. Pay close attention here!

3

TJIVREESD,
Apply grease.

AIET S & DICHIT S,
(ol B Ensure smooth, non-binding
movement when assembling.

-

E;: "y

“

mECEE, EFESDIEIZHIITS,

|E Note the direction ®:® Assemble in the
© specified order.
p. | CEnyres. FBAR
f Cut off shaded portion. Must be purchased
separately!
AR, *oOvIEIEED,
For Right. Apply threadlocker
(screw cement).
fR1ESD, P g FRIEERITRET 5.
‘ ’ Temporarily tighten. {CA Apply instant glue

(CA glue, super glue).

EARLC&KSICHHITS,
Assemble left and right
sides the same way.

24y MEIZTS (B,
Assemble as many
times as specified.

N EN

&~ =,
True-to-scale diagram.

ZRIA,
For Left.

— =

3 2mm ORZEHITH B,
Drill holes with the
2mm specified diameter.




FUF—FTZ/—YERER(1) ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (1)

> IMOOE&E. ERLEEA.
Shaded parts are not used.

UM717
UM716
°0© (@)@)
;/ O @@
UM509 UM519 uM721
( ) D)
O0e5] [@ w00, 0q 0 ] [T
N
. . p
@ R [ L
® O °©

elatatel
OO0 00

(0.5mm) (1mm)

= = = = =— —
— N e

um715 ‘__ @ @

©

@ (1mm)
@ (1mm)

(3mm

mm) @) P a
~e ==

um762

1 | p@ 0
]% _ﬁl
S 0

3mm)

10




S +—{75/8—YEER(2) ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (2)

> ML OEB&E. FRALERA,
Shaded parts are not used.

o 1o 1o

N
UM753-1B
Q ®

QO
6]

ol__—_ 9
oo

ONONOXC,
St

Uum707
3x7x1Tmm

11




2’23’”29(8)
- .omm
%’/
) 15— UM716
<z
UM716
g

LA256
[A)

M |~

M‘\l
e

1 AV kLI AY R
Front Bulkhead

Front 97050M
4.8mm(M)

1-S13010H
3x10mm

AFTY T T4 15— 1-813006H 1-513006H
Steering Wiper 3x6mm 3x6mm
BRGO2 _—— BRG002
5x8x2.5mm — 5x8§g%mm
BRG002

UM128
4.8mm(L) %
UM703B uM7e1
3X7x1mm o*

5x8x2.5mm
UM716\@

5x7x1mm \é @/ 5x8x2.5mm

| . BRG002

UM716
A 5x7x1mm

um128
4.8mm(L)

UM761
3X7x1mm

3 JAYVEHRARUY 3 Y
Front Suspension

1-S53003

Q 1T

o Standard

UM720B

1-S12605H
2.6x5mm

12

[ o

3x10mm RE AV I RER
Button Hex Screw

um129

4.8mm R—)LRAZ v} (S) B
Ball Stud (S) Black

ofm 1

97050M
4.8mm R—ILRXAZ v K(M)
Ball Stud (M)

O~ :
[ o

3x6mm REUAYHIRER
Button Hex Screw

5x8x25mm X7y
Ball Bearing

o~ 4

umM128
4.8mm R—JLRZ v K(L)
Ball Stud (L)

@61 2

3x7x1mm FS5H5—

OuvrosezEs > R1E
The figure which looked at
UM703B from the reverse side.

CONRE[HES,
Use this hole.

[ o

3x3mm vy FER
Set Screw

26x5mm REUAv I RER
Button Hex Screw

3x34mm v 7 k
Shaft

l I )

O socEmRT 2BaRAEE
HIZLET,
When using 30 degrees insert
the opposite direction.

G Foumizty bERE
LI,
Firmly tighten the set screw
onto the flat surface.

® 4 krup
Cr—
lﬁ:?ont<:| L—_|



JAV YRR I3 Y
Front Suspension

1-833015H

1-S33015H
3x15mm(F/H)

UM710

UM760
A xw—
Main chassis

3x15mm(F/H)
5 , \
ervo O 13~14mm-- 1Imm%E A,
e N i Use 1mm.
1-S53010 l‘ 14~15mm-------- 2mm#{ER,
3x10mm ‘@g 'Zl \:I @ Use 2mm.
970%1"' ; @2’@ \ @ 15~16mm -------- 1mmé&2mmZ#E A,
) ~ 97(082)1H Use 1Tmm and 2mm.
Q @ @ 16mm~ - GED
No need

1-W300705
3x7x0.5mm

UmM717
S . um717
N AFTY) T —R

1-W300705 Steering Servo
3x7x0.5mm

1-S13010H

3x10mm

1-S13008H

3x8mm

[ o

3x15mm HS5Av s RER

A

> 124
Standard

Y — UM721
A

0.5mm

YT UTICKYERT S,
It is used by setting.

:v S

A

umr21

1.0mm

4.8mm R—)LT > K ()
Ball End (S)

um129

3x8mm K2 Ay RER
Button Hex Screw

3x7x0.5mm Ty v—

Washer
@ :

3x10mm v FER
Set Screw

H—RAR—H— 1mm

Servo Spacer 1mm

H—ARAR—H— 2mm
Servo Spacer 2mm

=R

Servo

1-S33008H
3x8mm(F/H)

© 9

- B2, KO, JR
- SANWA, KO, JR
F- 24N

F - FUTABA

He nNATv%Y

H - HITEC

6 A1

3x8mm HS5Av I RXER

13



7 4 FHA—F
Side Guard

1-S33008H
3x8mm(F/H)

1-S5308
3x8mm

UM732

1-S33008H
3x8mm(F/H)

2RV 7 yR—=TFL—F
Front Upper Plate

1-N3024

Q 3mm

(O

@) —C
1-23018 e 3/ UM707
3x18mm A A

1-N3024

1-S13010H "
3x10mm 2\
1-S13008H
3x8mm a L
1-S13010H
Sx10mm 1-S13008H
3x8mm

JOY M UIR—RTF—
Front Shock Stay

1-S13010H
3x10mm

1-833012H
3x12mm(F/H)

1-833012H
3x12mm(F/H)

14

o

3IX8MMHPIAVEHIIER

3x8mm v FER

Set Screw
i R 2
Y
A
3x8mm 2.5mm _|

8 [l

3x18mm Fv¥ v JTER
Cap Screw

3x8mm REUAYIRER
Button Hex Screw

CORE[FES,
Use this hole.

3x10mm RE2 oAy HI RER
Button Hex Screw

i 2



AV FYRARD 3 Y

Front Suspension ( m )
97050M
Oﬂﬂm/ﬂ %Z 4.8mm(M)
BRG001TS
UM129 UM763
4.8mm(S) 5x7x2mm 5x10x4mm

UmM715 %m\c

3x7x0.5mm 7
1-S13006H
3x6mm ANy

Ay UM715 BRGO01TS
UM715 5x10x4mm
l 3x7x1.0mm UM763 UM763 /
© 5x7x2mm BRGO01TS
5x10xdmm UM763 UM768
5x7x1mm

\ J

~__ 3x7x0.5mm

1-S12605H
/J 2.6x5mm
() —
I\ J
‘ R Ty T4 VTICEYERT S,
UM715 (( UM715 )) 7777777 *2 It is used by setting.

UM715 UM715 )) ffffffff +4°

2OV MY RRU Y3 Y
Front Suspension

24

3x25mm

=
. No.1, No.2

UM129
4.8mm R—JLX A v F(S)E
Ball Stud (S) Black

97050M
4.8mm R—JLRAZ v K (M)
Ball Stud (M)

5x10x4mm 7Y 45
Ball Bearing

26x5mm RE Ay RER

] Button Hex Screw )
3x6mm REUAY I RER
Button Hex Screw

Plastic Collar
Ol z
3x7x05mm FS5HS5—

Plastic Collar
©[ " 4
3x7x1mm F5HI5—

Plastic Collar
O 4
5x7x2mm FShS5—

@ Plastic Collar
O [ :

3x25mm ¥ 7k
Shaft

NTTwvia A0
Hub Bush A0

B |- 1

[—

NI Twvia B0
Hub Bush BO

ﬂ No.1, No.2

26 x5mm K2 Ay RER
Button Hex Screw

3x25mm v 7 b+
Shaft

15



A= Sl SO

Front Suspension

97021H
(LL)

OXFT7)rTB4AY K
Steering Tie Rod

97021H
(3L)\

97008-40H
3x40mm

9 22.7mm
approx. 22.7mm
-

97008-40H
3x40mm

97021H
@L)

\

97021H
(LL)

97021H
(LL)
@70 vh7y/—ay F
Front Upper Rod
97021H
(3L)

97008-40H 97021H
3x40mm (3L)
\ [ <
I
#919.5mm
approx. 19.5mm [EI
97008-40H 97021H
3x40mm (LL)
| | —— )
)
#919.5mm
approx. 19.5mm [EI

A= i SO

Front Suspension

P aAC =N
Front Upper Rod

O b7 w/s—0Oy K
Front Upper Rod

RATFFTYUTE414BY K
Steering Tie Rod

ATFTFUITR48y R
Steering Tie Rod

16

ﬂ No.1, No.2

4.8mm R—)LT > K(3L)
Ball End (3L)

4.8mm R—)JLT > F(LL)
Ball End (LL)

3x40mm 7Oy A Oy K
Adjust Rod

[l

WL UL

BOHIENERD,
The side with the step is a
reverse screw.

BO®HD A,

Note the direction.

BO®HD %A,

Projection. Note direction.




[T o

1 4 JXHARay
Rear Suspension

UMW?705B =) umw707
T ILEHRERJLF—RF
Al. Sus. Holder RF

TILIHRKRILE—RR HYRTyTakiLd— (B)
Suspension Bushing Holder (B)

Al. Sus. Holder RR

UMW7058B _Q®/( /®
UMW705-01 UMW707

UMW?705-01 (B35
©) ©
b—o > RR
Toe in in-D in-C in-B A out-B out-C out-D
in-D 3.0 35 4.0 4.5 5.0 55 6.0
in-C 25 3.0 35 4.0 45 5.0 55
in-B 2.0 25 3.0 35 4.0 45 5.0
RF A 15 | 20 | 25 3.0 35 40 | 45 . Nod Nos
out-B 1.0 15 2.0 25 3.0 35 4.0 15 O
out-C 0.5 1.0 15 2.0 2.5 3.0 3.5 ; um128
v MRE — b
outD | 00 05 10 15 20 25 3.0 Kit 4-8mm - é‘;jfj’f‘u” (L)

1 U AV RNV N
Rear Bulkhead
UuM128
4.8mm(L)

UM707 Q e 1-S53003
3x7x1mm =2 3x3mm

3x3mmty FER

1-553003 Set Screw

3x3mm

B%D\\ @ H Plastic Collar
,,,,,,,,,,,,,,,,,,,,,,, 4
o)
1-S13008H_— o
3x8
xemm yd UM740 (A /ﬁ&
1-853003 o O

3x3mm

1-S13008H

3x8mm Vlﬂ COREFES,
Use this hole.

[T o

3x18mMm YAy Y RER
F/H Hex Screw

1 JXYHAR 3y
Rear Suspension

,,,,,,,,,,,,,,,, 2
Under the RF [Under the RR|On top RR| Angle
Omm 1mm Omm 0.7°
Omm 0.5mm 0.5mm o Q UM736
1.4
0.5mm 1mm Omm
Omm Omm 1mm |
Spacer[  0.5mm 0.5mm 0.5mm 2.1° UM736 < UMW707 0.5mm
1mm 1mm Omm :
1.0mm 0.5mm 0.5mm 2.8°
0.5mm Omm 1mm )
1.0mm Omm mm 3.5° @ UM726
Xy MBS
Kit
0.5mm

UM725

1-S33018H

E/ 3x18mm(F/H)

17



1 7 JXYHRARay
Rear Suspension

1-S33008H
3x8mm(F/H)

3x7x2mm
LAW39

UMW705B V!

[ o

IX8MMHYSAYIRER

3x44mm v 2
Shaft

~

xRy R
Gear Box

uUm738

BRG014TS
10x15x4mm

UM736
3x20mm(F/H)

19 FrYRyI R

Gear Box

BRGO014TS
10x15x4mm

BRGO01TS
5x10x4mm

1-S33008H
3x8mm

18

[ o

3x20mm YIS AYHIRXER
F/H Hex Screw

10x 15 x4mm 71245

Ball Bearing

o™

[ ros

3x8mm H I

v RAER

3mm 7S+ v bk
Plastic Nut

7 N
\ /

10x15x4mm 7Y 45

Ball Bearing

o

()%—9—7»

Motor plate bush

O




7 7% ( ) nos

Differential Gear UM119
5x8x2.5mm X774

|
Z — 2.6 x25mm R—)LFTVvTH
Ball Diff. Shaft

UM771
( ) ‘ \ J 116 AV FR—)L
©__ BRG002 1/16 Inch Ball
97030 5x8x2.5mm O o 8
PCECIN 3/32 inch )
H ' 3/32 A VFR—IU
3/32 Inch Ball
O R eI 12
e N
UM119 26x6x1Tmm v —
BRG002 Washer
@/ 5x8x2.5mm @ @ H ,,,,,,,,,,,,,,,,,,,,,,,,, 2
4 ﬂ XGS153 26mm FAOvFvh
\ J ) l PN Nylon Nut
Of R 1
M7 H RBANSE R
\ J fAlc g %,
____________________________________________________________ Face the rounded side
e to balls.
P
1-N2630N » RXVFTDRY,
TF120 Compress with pliers.
26mm S ~ 57 |
l UM119

UM509//”/§%%

INATTTUX (ZI7T)

~ (FmE)
? G High Diff. Grease (Clear)
BRG100 i
@ 5.6x6x1mm (Both sides)
a3 BRG100 e
3 1/16 inch SECe=EAR
&\ BRG100
2.6x6x1Tmm . e
MIZT7ANTITIR (B)
High Graphaite Grease (Black)
TF120 SECEAR
| Tehyaps \ )
ADJUSTING

> EEDT 7v T MEEEL. T 7FVHNESGLRDETR—IVT 7w T M ERBLIEDSEIAF R
FIAN—THDHIHE T B> CLEIREBDELETEILELMIBIEDTEET S,
Fix one differential shaft, and carefully tighten the diff. by flathead screwdriver until differential
gear does not slip. If you run the car with slipping ball differential in bad adjustment, it might cause a damage.

> KA EEEL—ADT 72+ 7 bEERILIESICRFMBIDOT 72+ 7 AR ARICEER T NUIFRL,
ESEWEERREHTELGDTR—IVT TV v T M aiESD S,
When holding the differential gear and rotating either differential shaft, if the other differential shaft rototes in the
opposite direction, no further adjustment is necessary. If it can not rotate, loosen the differential shaft because
it is too tight.

> ETRICD R A Y EEUS T BEREY 2.

Before running, attach the tires and re-adjust accordingly.

19



21 FyRy IR

Gear Box

1-S13010H
3x10mm

F IRy
Differential Gear

BRGO01TS
5x10x4mm

BRGO001TS
5x10x4mm

UM125
5x15mm

FrRy s R
Gear Box

1-S13035H
UM523
3x35mm

AT

1-S13005H
3x5mm

1-N4045FNA-B \®
4mm

1-S13005H
3x5mm

20

[T o

3x10mm REUAYHIRER

5x15mm 7L ¥ Tk
Aluminium Shaft

SP7A K3 —F¥(40T) 2
SP Iddler Gear (40T) Black

NATITIVR (Z)7T)
High Diff. Grease (Clear)

SEETEAR

¢ x Experionce th perects ot

[T vos

3x35mm RAUAYHIRER
Button Hex Screw
RSSO

[ o

3x5mmARE Ay HIRER

amm FNITIVIMFARUFY b
Al. Flanged Nylon Nut

of.

N—

N ERD,

Remove flashing.



X IR—RT—
Rear Shock Stay

1-§23022

3x22mm
ﬁg UM764

1-S23022
3x22mm
1-N3024
3mm
1-S13012H
3x12mm
X EIR—RT— 1-S13012H

Rear Shock Stay

3x12mm

1-S13012H
3x12mm

FYRYIR
Gear Box

1-S33010H
3x10mm(F/H)

1-S33010H
3x10mm(F/H)

1-S53010
3x10mm

1-S13008H
3x8mm

[ ros

3x12mm ARE2 oAv I R ER
Button Hex Screw

(-

3x22mm ¥ v v FTER
Cap Screw

EI o

CDONREFHES,
Use this hole.

o'OO

B : UM764

Al
Front

um7e64

[ros

3x12mm ARE2 oAv I R ER
Button Hex Screw

(-

[ ros

3x10mm YSAvHRER
F/H Hex Screw

Q 1-853010
3x10mm

5mm

21



27-t>9—ﬁ»7«vP
Center Bulkhead

UM733

1-S33008H 1-S33008H
3x8mm(F/H) 3x8mm(F/H)
2 AZN—HYLRAL VT v T b e N
Universal Swing Shaft
UM772
UM772 UM510-02
97018-098
2x9.8mm \ﬂ
J

umr72
UM772-01

1.5mm RALUF
Hex Wrench

JYHRARU a3y
Rear Suspension

BRGOO1TS Py e
5x10x4mm
96643
TFWO001-01 Bx7x0.3mm Unisis
/ 3x7x1mm
UM519
\\él BRG001TS
0 5x10x4mm
4 N
\ UM773
LA253GM PrS 5x7x1.5mm
UMT6S 5x7x3mm }O&@\/
96643 z UM773
10x12x4mm D773 -
5x7x0.3mm /
p\
UM773
97018-078 UM773
2x7.8mm 2x5mm

22

[ o>

3IxX8MMHYISAYHIRER

ﬂ No.4, No.5

3x3mm v kEXEEAHLDHA)
Set Screw (self locking)

15 R 2
2x9.8mm Er

Pin
I 2

[ Nos

UmM128
4.8mm R—JLRA A v K (L)
Ball Stud (L)

Offmm - 2

3Ix7x1mm FS5HhS5—

5x7x0.3mm 3

O

5x10 x 4mm

R7 Y2y

Ball Bearing
D 7777777777777777777 4

2x7.8mm Er

Pin
I 2
2x5mm F¥vTER
Cap Screw 5

5x7x1.5mm7ILZAHT—

@ H Aluminum Collar
,,,,,,,,,,,,,,,,,,,,,,, 2

10x12x4mm HS5—

Collar

77777777777 2




JXYHRARUay
Rear Suspension

1-N3033N
3mm

o\

UM762
3x7x1Tmm

/®\
/ 1-N3033N

3mm

UM561
3x39.5mm %

JYHRR 3y
Rear Suspension

97021H
(LL)

97008-40H 97021H
3x40mm (LL)

approx. 22.5mm

i SOWS
Rear Suspension

ﬂ No.4, No.5

3Ix7x1mm FS5HhS5—

3mm F4A4AYFy b
Nyron Nut

of- M 4

3x39.5mm ¥+ 7 b+
Shaft

il il

Q'J YNITDBENRAL—X
BEETT Y FE#HID
kDB,

Do not over tighten nut too
much to prevent binding in
the rear hubs.

E No.1, No.5

4.8mm R—)LT > F(LL)
Ball End (LL)

,,,,,,,,,,,,,, 4
3x40mm 7oy X kAY K
Adjust Rod
(i 1] LA
,,,,,,,,,,,,,,,,,, 2
BOHIZANERY,

The side with the step is a
reverse screw.

BO®HHA.

Projection. Note direction.

23



33 25— !
Shock ! (3]
- CR
; <70OYMA > (2] i >
, <for Front > T !
1
'lnm T4 Wi - H = i
5303-04GM | [W5303-09 ~ 1~ : 025
! @ ! E2.5
| 1
I b e e e
@ Ws184-02 | 01.6:27% o |
3x7x2.5mm | | _1.6mm-2 holes ~3 i (B) ®
1
! % LW (M)
i W5184-04 1-E025 | UM753-1B  UM753-1B
&—— wsig405 | AW :
: Short E25 |
1
1 1
1 ! N
G——W5184-02 | oo : (ig
3x6.5x5mm
<VHA > (2]
< for Rear >
D \W5184-05 f

§2 ORGO078

@),
=)
W5303-04GM

I 1
| i
H |
I 1
! |
: !
H |
I 1
! |
i !
! 1.7mm- 2 holes !
I 1
| i
H |
I 1
! |
i !
I 1
! |
' i

1-E025
W5193-01 G/ E25
=L
W5181-05 Long
<7OYME > <)¥vH >
< for Front > < for Rear >

&3

approx. 20.5mm

UM753-1B
L)

UM753-1B
(M)

#928.5mm
approx. 28.5mm

A )N—
Shock

34

1) W5303-01V

2) W5304-01V

W5303-03

y YUIAVEA
#100~#850

Silicon all

#100~#850

2x4mm

UM753-1B
W5309GM
W5310GM

2) UM753-1B

W5303-04GM
W5309GM
W5310GM

24

G PAPANASIUEH BIN D
Insert the shaft slowly.

@ RATEFAIVH S,
Surplus oil comes out.

m Fvy T REE THOAH
¥ 7 b e@idd,
Tighten the cap firmly,and pull
the shaft.

33 [l

E25 E!J /7‘

ouvy (N
O-ring (S)

Ol—

o>y
O-ring

©l

ou>y (F)
O-ring (M)

O |

58mm A /\—TIT > K(M)

FAIVED LSS,
Put a little oil.
@ 70> MHE

For Front

v

@ For Rear

Nos

2xd4mm KAy AER

Button Hex Screw

o7 (K)
O-ring (Large)

Ol

A N—KR—)b
Shock Bush

O [J

R EZ YV IN—KR—)L
Flange Shock Bush

Z0VAG)
For Front (Short)

UVAE)
For Rear (Long)

T4 )& AND,
Pullthe oil.

@ BIELTHS

Keep expanded.

@ Fry TERUFBRET
WD N2EERiED B,
Tighten the cap until it slightly stops,
then loosen it for a 1/2nd lap.



35

1G001-3GM

=

—

IG001-3GM

36 =

UM753-1B

Z) UM753-1B

[T s

o>y (FX)
O-ring (Extra Large)

Z0vhE/d—)UR)
for Front (Short / Gold)

@ DYHEE/D—IVE)
for Rear (Long / Gold)

@ FA IV B,

Put an oil.

@ 27 TR,
BEROFEIMKTIED LD,
ETLEHNSBRET 5,

For adjusting the spring tension.
Adjust ring while model is ready to run
so the front and rear are same height .

[T ros

OV 7> 5% HTUMTE3-1B
EANB,
Compress the spring and install
UM753-1B.

(BE:==
Standard

<7

(CESER=
Use it when you want to
lower the ride height.

HE

37 7JOY b2 N—
Front Oil Shock

1-S13015H
3x15mm

W5309GM
W5310GM

UM753-1B

Q)

[ ros

3x15mm REZUAN\YIRAEX
Button Hex Screw

58mm #/\—KR—)l
Shock Ball

3mm 7Z+v b
Plastic Nut

Q ZDRN=EFED,

Use this hole.

25



3 8 JXH—
Rear Oil Shock

VA UMs19
) N2 3x7x2mm

o um761

-

3x7x1Tmm

[j No.4, No.6

3x10mm REUAY I RAER

3 Ny T Y —RILE—
Battery Holder

@/UMNZ
UM702

1-S33008H
3x8mm(F/H)

1-S33008H
3x8mm(F/H)

4 NyTY—RKRUD
Battery Sponge Sheet

UM728
AR OTF—T
Sponge Tape

1
- 45mm =L 45mm

Button Hex Screw

A~
Se niIs hole.
/\/\/

3x8mm Y$SAvHAER

COREES,
Use this hole.

26




-

REAEES A

a

Set Screw

aARY B —EERT S

Connect as per radio
instruction manual.

JoRon

3x3mm £y FEXR

[ o

(A)

3x6mm 75U F vy TER

|:: Flange Cap Screw
e 2

[ o

N

7—_

Electric Speed
96441B
T
1-S53003
3x3mm

ESC
Controller

2t
Receiver

=

)

7

Double-sided Tape

T —7

96441B

R

N
Antenna Cap

TUTTEYY

1708

!Hﬂiiﬁ

~

e ),
KK // /7
R
78/
@7 @/\
TS/
I\

~

Q) p— 0 A.
/1
T\

\\\ ,,/ \ .
A
=

VR

/A
N/

> AX4&/,

A\

A

N

I\

L5
R

Rl = ,\\.\\»J

x
WY @

27

37

36

35
5.35

34

33
5441528 |513|4.98] 4.85

32

31

6.19 [ 5.98 | 5.79 | 5.61

7.49 [7.20 1 6.93|16.69[6.46|6.24 | 6.04 | 5.85] 5.67 | 5.51

30

29

28
6.41

27

26

25

inion Gear
Spur Gear

69

72

Gear Ratio

2°
@\\
A\

+o ¥y

1-S23006F
£
Pinion Gear




44 s

=
&
7\
E

<)

1-S13006H
3x6mm

UM739

1-S13006H
3x6mm

f\

[

3x6mm REUAYHIRER
Button Hex Screw

4 Ny T —
Battery

UM741 .
Ny T —RRUD
Battery Spacer Foam

—

IF507
65mm 65mm
‘ T '7‘
% 7.5mm

UM741 .
Ny T)—=RKRVY
Battery Spacer Foam

46 Ny T)—RILE—
Battery Holder

28

Sensor cable

ﬂ No.2, No.7

TvoEY
Hook Pin




VT TOBRHIE
ITEHhETREDHITH,

Drill hole in accordance with
the position of the antenna

pipe.

7

-

i

20mm

T4
dy

Bo

UMBOGLW

=
|
o
——
NA

T UTTFIR
Antennna Hole
———— 11
—

o7

29



R
Tire

49

<7JAYrHE>
<for Front >

N X I

<«~H >
< for Rear>

Jﬂre Insert

BANYAF—
Tire Insert

W5029 / W5029W W5202W / W5202Y

282 bRA4—IL x4 —IL

Front Wheel Rear Wheel

5 RTq =247
Body and Wing
UM729
(A) XLHnF—7
Velcro tape
T — -
1-S33008H
3x8mm
UMBO6LW UM764
\é UM764
UM767
>\@ UM764
1-N4045F
4mm

UM729
NonaF—7
Velcro tape

30

EvaEHThDEAYE
RA—IL DD EBICERME
BRIEZRLEET %,

After fitting wheels to tyres, apply
instant glue as shown.

(& R O

[ vo

JvoEY
Hook Pin

dmm 7SO/ F v b
Flanged Nut

3x8mm HIAVHIRER

A BT P
Cutin half.

60—
-3 deg (4 deg)

0 deg (7 deg)

1

+3 deg (10 deg)



.ﬁj\ﬁg RN
EXPLODED VIEW Ve N ‘ _—97021H
<7ZRYbkEOVTIaT> T\ \'@
<Front Section>

97008-40H

UM129
97021H
UM715 @ %

3x7x0.5mm@

1-N3024
92638

Ll N 97050M
UM707 et é

=

BRGO01TS
5x10x4mm

UM710 um715
3x7x1 ~)
xmm ﬁ BRGO001TS
UM761 UM715 @ 5x10x4mm
3x7x1mm 3x7x0.5mm

UM763

5x7x1mm %
UM768

<RTFTIVT>
<Steering Section>

UM129
BRG002 —&
5x8x2.5mm
= N N W5029W
UM716 AN N / 7 N
 BRG002 N ol !
S 5x8x2.5mm . AN W om: <y 1
BRG002 & - N ~o_ W it [ S
5x8x2.5mm UM716 N — Nl !
umM716 —= '/ . \\”\\i\‘\ @ 1-N4045F
5x7x1mm N
BRG002 LA256 AN S=
5x8x2.5mm ©— LA256 AN
um716 —e = e e

5x7x1mm

N\
97050M /dw

um717

— 97050M

97021H \\@ UM129 7 UM717
97008-40H G R
97021H —g g Y
UM717
97021H —<§ 1553010 —
97021H
1-W300705
3x7x0.5mm
<Tx—> UM729
<Chassis> .
1708—@ UM733

1708

31




@ 7 fEX
EXPLODED VIEW

<TI7F¥Y>
<Differential gear>

97030

um124
TF12(;é 5

BRG014TS
10x15x4mm

<NyF)—FRILET—>
<Battery Holder>

UM741
<AAINFIN—>
<0Oil Shock> W5309GM
@70 /Front
1-E025
UM753-1B

W5303-09
1-E025

”/%UM753—1B

——— UM753-1B

UM753-1B

W5303-04GM

W5303-01V
ORGO078

1G001-3GM

1G001-3GM

—_— e e e e e e - =

XGS003

: ' =
O
BRG002
5x8x2.5mm
UM771 umM119

BRG100

9 ? iT|=120
BRG100

UM771

@ BRG014TS
10x15x4mm
\; BRG002
5x8x2.5mm
UM509

UM733

UM741

IF507

W5310GM

@) /Rear

UM753-1B 1-E025

- W5303-13

1-E025
o— UM753-1B

W5193-01

W5181-05
W5303-04GM

ORGO78
1G001-3GM W5184-05
W5184-02
W5184-05
16001-36M —— W5184-02
———————————————————— W5303-04GM
UM753-1B
XGS013
< Tool >

W5309GM
W5310GM
W5303-04GM

()

32




@5 K
EXPLODED VIEW

1-S13006H
3x6mm

<FVvERyHIRX>
< Gear Box >

BRGO001TS
5x10x4mm

< RIN—Fv>
<Spur Gear>

1-S13005H
3x5mm

e

% 1-N4045FNA-B UM769

4mm

UM730-72B

K—ER/N—VERFEL TWEBWI—YAHE D FT, Z0HE. RB/N—YRENTZASINTVET,
Some parts are not available for sale. For these parts, the corresponding substitute part number is entered.

UM738

BRGO001TS
5x10x4mm

O \\\
§> .
_ N
@ 4@//’/’:‘3\\\ UM736
N/
BRGOOITS "\ 4'%/ PN
5x10x4mm \\\‘,, —Ey //7//
S \‘\ ‘g’,\/‘ 4/// '/
N = </
s~

TIXY

BRGO001TS
5x10x4mm

33




@ »HfEX
EXPLODED VIEW
<Yxtoiar>
<Rear Section>

uUM772
UM772-01

TFWO001-01 N

UM772-01
T I
: :
O = |
1 1
i UM766 !
N e e e e e —— e J
UM510-02 g
— J

H2x11mm

XEALEEA.
2 x 11 mm pins
are not used.

UMW705B
UMW705-01

UMW705B

1-N4045F

UM766

96643

—

BRGO001TS
5x10x4mm

LAW253GM
5X7x3mm

BRGO01TS

5x10x4m

UM762
3X7x2mm

LAW39

"

1-N3033N
3mm

UM519
3x7x2mm

W5202W
W5202Y

3x7x1mm

97021H

97008-40H

<
i
e

97021H

um128

UM519
3x7x1mm

UM519

-

"
96643 @
UM773 @
5x7x0.3mm
UM773
5x7x1.5mm

UM773
2x5mm

3x7x1Tmm

1-N3024
3mm

U

UM707

UM707
3x7x1Tmm

UM764

1-S23022
3x22mm

UmM722

M128

UM762
3x7x3mm

UM773
97018-078
2x7.8mm

—

UM773

oA

LAW39
/% LA230 k}

UMW707
UMW705-01

UM736

1-N3033N
3mm

UM725

34




ULTIMA RPB 7SS NN=54 <yasHO

Name Date Track / City Event
Front Suspension AL. Steerin : :
. g Support: 4.8mm Ball Stud:
7 . .
A {000 4-853\?1?;'; 2::0'- Camber: — none [ LA246 (-1mm Low Mount)
2 ®® (Std.) — Oumwr24 [ 97050M (Std.)
o9 Upper Spacer: L1 umws08 - + Ack Steer S .
Shock Stay: ac (+2mm High Mount) Axle Spacer: \—C1ACTY ckerman Steer Spacer:
] UM707(Std.) \ COOut ____ mm — mm

] UMW739 carbon in mm [JuMw701 Aluminum ST Plate
o [ UMW744 wing ] : ~ ani JuMw702 Aluminum Crank Arm
] UMW747 wing Mount _/ Wheel Hub:
Toe: [ in [ oOut ° LIum758(Std.) ~ Bump Steer Spacer:
. [Jums06  Axle Height mm
TieRod: ) [Jumso06 Spacer:
Sway Bar: [] mm @@ [d25° Caster Block: Caster Block [] __ mm
Front Bulkhead ©WEJ© | | [130° Spacer: COos Moe Position: o N
Weight Placement: CJA@UMS02)  CIBUMW722Brass) [11.0 [ 2 CIIN (wide/Std) — i DKnuck'e:
[ None O & (UM721/std) CIB(UMW723/Alu) [ None [ 4° [J OUT (Narrow) = UM763(std)
[ Bulkhead Inside oz/g []JC (UM567) Clum714
[ Onthe skid plate___ oz /g *10z=28g Comments: Wheelbase: F: mm R: mm
Rear Suspension Sus Holder Spacer: 00 Upper Spacer: Wheelbase:
F
Shock Stay : @©@ E (1)2 RE ?g 5%7 Type-B (UM519) mm F: mm
1 std. 2500 ‘ ' ] rype-s2 i R: mm
N N ype-B2 (UM519-2)
O umwrao / © [ None  [L1None = )
Anti-Squat: ° o
Camber: _ Wheelbase:
- + .
Sway Bar: [] mm F: mm
ﬁ@ﬂ 4.8mm Ball Stud:  Universal Swing Shaft: . y R: mm
[J um129 ii-{i‘ Drive Hub :
Wing Stay : ] UMW508 Sl []4mm (TFW113)
(+2mm High Mount) @ []4.5mm (LAW30GM) Rear Hub Carrier :
] 97050M ® — % 2;22 Eﬂm‘;‘%gzd , OI0°TypeB (UMI519)
[J um128(std.) @@@ ’ ) O 0°Type-B2 (UM519-2)
Upper Spacer: mm 2747 gys. Bush : Axle Spacer: [ 0° Alu (UMW704-0)
Lower Sus. Holder: Oin Oout/std.  LJOut___ mm [ 0.5°Alu (UMW704-05)
Plastic (Opt/Adjustable) Block Oin —— mm [ 1°Alu (UMW704-1)
DG [OJRF [JRF2L ] UMW705(RF/Alu)
) ] RF2 ] UMW725(RF-MID/Bra)
o - (Opt/Adjustable)
o @/  Option [ UMW706(RR-RWD) Toe: | OGearDiff. #
=4 CluMW511GM (RF/Al)) — [JUMW707(RR-MID) [ Ball Diff. [ Steel [ Aluminum
Shock ' Front Rear Battery PIacement:J Foam: Transmission J
Shock Piston: O None S0 s [ Front [ Rear Motor
Shock Oil: # # O Screw Front Rear [ Rear [0 Mid-Ship 3 Gear
ock o ) [] None [ Mid-Ship 4 Gear
Shock Spring: oD D [ Mid-Ship Laydown
e in mm in mm [ Direct Gear
Limiters: out mm out mm [ Slipper Clutch
Shock Length(A): mm mm A Battery Type J
O-ring :
X ‘ [ Straight
Shock Top: [JAIu.(UM719) [JUM753-1B(Std.) [ Separate
Ball End : Frontt [JS[IM[JL ] short [JLCG
Rear: [JSLIM DL F mm Ride Height: R mm
Spring Sheet : Front: [] Std. [] Low -
Rear: [] Std. [] Low M Front Rear Traction Compound or comment:
Truck Condition Rear Wing ' Tire:
Inserts:
O Smooth [ sandy O uM767/Std. nserts
[ Bumpy O soft Dirt [ Step 3.0 - Straight Wheel:
[J Low Traction [ Grass [ Step 3.0 - Round o
ther Comment
[ Med. Traction [1Blue Groore | [ Other
O Higt Traction0 [ Clay — Servo :
[ wet [ Dusty mm I D Motor :
O bry O carpet v ESC:
[ other Lip: mm Pinion / Spur :

Ver.1.0 35




ANTIN—Y (1)

N—Y%

Part Names

X E fif
(Fidk)

SPARE PARTS (1)

N—Y%
Part Names

*FOR JAPANESE MARKET ONLY.

XE i
(Fi4R)

TyRBAE S —IL RRT 1) 5 (5x10x4/4 A)

NyTY—FL— kv~ (RB6.6)

BRGOOTTS| Fiyorine Shield Bearing (5x10x4/4pcs) 800 | | UM733 | Battery Plate Set (RB6.6) 700
S ERT o5 oo .
BROO0Z| Zhiclt Bearmoox Ay dben 1000 | | uM73s | DT T e ey 800
7 ERES —)L ER7 1) » 5 (10x15x4/2.1) SP7 4 5%+ (40T/RB6.6/LD
BRGO14TS| Fijorine Shield Bearing (10x15x4/2pcs) 500 UM737 | Sp \dler Gear (40T/RB6.6/LD) : 500
FIRSRRRT o5 LDE—%—JL—  (RB6.6/LD)
BRG100 Dif. Ihlr)ust aBearjng - 400 UM738 | | b Motor Plate (RB6.6 / LD) 1500
I aw — YR A = . = \‘— an
IF507 Batjt;'-y 0ushiojn/(t=asf)/VE) 400 UM739 tgjgg;?égve‘rtsét{égggﬂé? ) 500
IG00T | AT T 7 SxRE— (A A8 v5I2K) 500 UM740 | JF/SIG A E (RBBGILD)
-3GM | Spring Adjuster (Gunmetal/2pcs) Rear Bulk Head (RB6.6/LD) 700
PR+ T M (25)(ZX-5) NYTFY—ZARID
LA228 | suspension Shaft (25)(ZX-5) 400 | | UM741 | Battery Sponge 600
FR % 7 ~(44)(ZX5) UM753 | & ©/X\—F5/A— Y+ v F(RT6/RB6 RS)
LA230 :
gt?;ejﬂjjlgn S(fll)ai (f;)é?:—f/)zx S — 400 1B | Shock Plastic Parts Set(RT6/RB6 RS) 800
5—(J XN\ JOff47/Z%5 T - FILI AL 2 v— (AT075T6/RBT)
LA53GM f‘\:xle golor(R-Hub Off-4.7/ZX-5 Middle &SP) 350 || UM760 | Ajyminum Hard Main Chassis (A7075T6/RB7) 8000
> 5 2 (ZX-5 SP) IR R R7—L (RBT)
LA256 | king Pin(zX-5 SP) 400 |UMT761 | £ ont Sus. Arm Set (RB7) 650
AF—=ILHR Ty a (8A) JXHR7—Lty k (RB7)
LAW
39 gteel S;s. Bush (8pcs) 500 | | UM762 | poar'Sus. Arm Set (RB7) 650
1)~ 45 (0.7 7S . W —
ORG078 O-)Ri;g (0(.078/85{;;/4}sz/;1)\) 400 UM763 grc?ntJK;l?;kjleaxr;TRBé\) (RET) 550
R—ILF IR J1—t Y FIF5 XA UA>) YA S5 AT7—1 v F(RB7
TF120 | B4 Diff. Screw Set (TF-5 STALLION) 600 | | UM764 | \ing Stay Set (RB7) : 550
TFW001|C¥ a4 ¥ k7 H T2 —(TF-5/2 % 1) 4 ) 300 UM765 22 —/\JLY (RBT)
.01 | C-Joint Adaptor(TF-5/STALLION) Center Bulk Head (RB7) 600
FouLy A=A—HLT 34> U (RBY)
UM119 | Dt Ring . 500 | | UM766 | iversal Joint Ring (RB7) 500
FoavARIYLY 4 2% (RB7)
UM124 Tensionner Spring 300 UmMre7 Wing (RB7) 1200
74 FS¥YSv Ik FILET7H AL v 7 F(RBIT07512X)
UMI125 | |dler Gear Shaft 200 UM768 | Ajuminum Axle Shaft(RB7/2pcs) 1400
4.8mmAR—ILR A v F(L) Y1)y F7IL S RIA—F¥K)LA—(RB7SS)
UM128 | 4 8mm Ball Stud (L) i UM769 | Solig Aluminum Spur Gear Holder(RB7SS) 1400
4.8mmAR—ILR A v K (S/4A) WCY 1w FAALVFYS v T ~RBT7SS)
UM129 | 4 '8mm Ball Stud (S/4pcs) 400 | | UM770 | \n/C ‘Solid Main Gear Shaft(RB7SS) 1800
F7¥¥ v F(52T/RB5) WC7ILEF 7% 7 vy F(RB7SS)
UMS09 | piff. Gear Set(52T/RB5) 400 | | UM771 1 \n/c Aluminum Diff. Shaft Set(RB7SS) 3500
UM510 | AL % 7 F(RB5/A) 1400 UM772 | WCL=/A—HILAA 2 5<% T HEAmmRBTSS2A) | 5000
-02 | Wheel Shaft(RBM Pc) VVC Universal Swing Shaft(64mm/RB7SS/2pcs)
UMs19 | ) ¥\ 7 Type-B(OfF-4.7/RB5F) 500 UM772 | WCR A © 5 <+ 7 k(64mm/RB7SS/1A) 1600
Rear Hub Type-B(Off-4.7/for RB5) -01 | VWC Swing Shaft(64mm/RB7SS/1pc)
HZ %7 k (39.5RT5) D5 TR — LI BB AR v 5)
UMS61 | 5 spension Shaft (39.5/RT5) 700 UM773 | Cramp Wheel Hub (62/Gunmetal) 1600
NyF—HRLA—ty ~ (RB6 R+ (RB7/0.6t
UM702 | ttery Holder Set (RB6) : 700 | |UMBOGLW| Bog (éBwo.et) : 2500
o ry -2 -3
UMTO3B| £ ot ik Hoad (B6) 600 | | uMDos | 22U i ReT) 500
0> 7 v/A—TFL—F (RB6) N—FHRXI YT NTRY M VF—)
UM704 | Eront Upper Plate (RB6) 600 UMW10T) | ner Front Hard Hinge Pin 500
J0Y K& 2"—2 74 (RB6) F LS A4 Rl F— (RF/RB6.6)
UM707 Front Shock Stay (RB6/Rear Motor) 500 UMW7058 Aluminum Rear Sus. Holder (RF/RB6.6) 2100
70y /N8 — (RB6) UMW705 | H X Ty afkid—tw +
UM710 Front Bumper (RB6) 400 -01 Sus. Bush Holder Set 400
Jav kNIFx Ty~ (RB6) 7L S X% AH L F— (RR-MID/RB6)
M71 :
UM715 | Eront Hub Carrier Set (RB6) 550 | |UMWTO7| Ajiminum Rear Sus. Holder (RR-MID/RB6) 2200
552 hF—Lty k (RB6) W5181 | & 18— —)L M
UMT716 | Crank Arm Set (RES) 500 -05 | Shock Seal O-Ring(M) 250
H—RY9> v ~ (RB6) W5184 | h— k1w Twa(li2A
UM717 Servo Mount Set (RB6) 500 -02 | Cartridge Bush(L/2Pcs§ : 300
AFFYLTHIS52 w7~ (RB6) W5184 | L3945 v 7 MA22A
UM718 | Steering Crank Shaft (RB6) 400 -04 | Shock Shaft(42/2P(cs) : 600
SP7RY hY R T L— kType-B (UM721) W5184 | &2 /8—01) V5 (BA
UM720B| 5p Front Sus. Plate Type-B (UM721) 950 05 | Shock O-Ring(BPS;s) : 500
U721 | FFAR DY R T8 55 TypeB (UM720) as0 | [ W5193 | #28—2 v D F(L=5012A)
Front Sus. Mount Block Type-B (UM720) 01 | Shock Shaft(L=50/2Pcs) 600
UMz | ¥ 18— 27 —(RBEMIDE—%5 —) 50| | W5303 [WCHUTLF vy TALY FEVIRT Y3 997=RBUIN) | 1000
Rear %hoc!( Stay (RB6/MID Motor) -01V | VVC Triple Cap Thread Big Bore Shock Case(30/1pc)
UM725 Ige“;'r/gu/nq\— (RB6/MIDE—% —) 450 W5303 | 3y 9 =L (LANEYYIRT L a vy H) 300
per (RB6/MID Motor) -03 Shock Seal (L/4pcs/For Big Bore Shock)
U726 | F AT E—t Y~ (RBIMIDE—5—) 00| [WB303 [S=hh—FUyT(HY A5 volty NEVIRTY299R) | 1400
Suso. Hcg[diar Set (RB6/MID Motor) -04GM | Seal Cartridge(Gunmetal/2-Set/Big Bore Shock)
UM728 | 2R~ ST —7 (15x135x1.512A) o50 | | WB303 | Y3 VI ERMIQRRRARYTRT LI vIR) | 40
Spo‘nge Tape (15x135x1.5/2pcs) -09 | Shock Piston(2-Hole/2pcs/Big Bore Shock)
UM729 | X595 7= (20x100/1A) 200 | | W5303 [Y3 YT ER FUQRATRARY TRT A9 400
Magic que (20x100/1pc) -13 Shock Piston(2-Hole1.7/2pcs/Big Bore Shock)
UM730 | R/3— % (48P-72T)(RB6) 500 | | W5304 [WCRUTLEryTRLy FEYIRT Y395 72BN | 400
-72B | Spur Gear(48P-72T)(RB6) -01V | VVC Triple Cap Thread Big Bore Shock Case(38/1pc)
#4 RA—F (RB6.6) WC R TFry TALy Ry IRT Y3y 5ty M30)
UM732 | Side Guard (RB6.6) 800 | | WS309GM| \\/c Triple Cap Thread Big Boa Shock Set(30) 5300

36




ANTIN—Y (2)

N—I4%
Part Names
WC R TFvy TRy RRyTR7 V3 vty +(38)

X E fif
(Fitk)

SPARE PARTS (2)

AT E
Part Names
HS—FoTFEX Yy TYX@EAN)

*FOR JAPANESE MARKET ONLY.

X E fff
(Fifk)

W5310GM VVC Triple Cap Thread Big Boa Shock Set(38) 5500 1708 | Cojor Antenna(Black/4pcs) 500
EvyR7YavyRTY UG (SIT=ILRIZT 4T LIRA) 2+ v TE(10A)
XGS003 Big Bore Shock Spring(S/Gold/Medium/2pcs) 1200 92638 Snap Pin(10Pcs) 200
EvoR7LavyRTY VG UT=ILRIZT 47 LIRA) AR TF—TF (1x100x150)
XGS013 | Big Bore Shock Spring(L/Gold/Medium/2pcs) 1200 964418 | Sponge Tape (1x100x150) 300
NATS5T74 R 1) Z(3g) 5xTmmY Lty k
XGS152 High Graphite Grease (3g) 850 96643 5x7mm Shim Set 450
N F 751 Z(3g) 97008 | /\— R7 v X kO v K(3x40mm/2A)
XGS153 | High Diff. Grease (3g) 850 “40H | Hard Adjust Rod (3x40mm/2pcs) 1000
1-E025 | EY Y F(E25/10R) 150 97018 | E> (2x7.8mm/5A/1% 5 2% v A —ILINT ) 200
E-Ring(E2.5/10pcs) -078 | Pin (2x7.8mm/5pcs/for Clamp Wheel Hub)
1-NAO45FNA| T M(MAx4.5)7 50T +4 B (TIL2ITIL—/AN) 300 97018 | E > (2x9.8mm/5A) 200
-B Nut(M4x4.5)Flanged Nylon(Alumi/Blue/4pcs) -098 | Pin (2x9.8mm/5pcs)
RE 2 E R (M3x35)(~v 2 R/5A) 4.8mmn— RAR—)LI> Ry F (L=10/23/28)
1-813035H| B tton Screw(Hex/M3x35/5pcs) 300 | |97021H | i\ 4 Ball End Set (L=10/23/28) 400
v kEX(M3x8/10A) BUGRTUh—NA FiR—)L (3/324 > FIUMW123)
1-S53008| 5o’ Screw(M3x8/10pcs) 300 97030 | Tyngsten Carbide Ball (3/32 Inch/UMW123) 2200
£y FEZ(M3x10/10A) 48mmR—/LR A v F (M/4A)
1-853010] 5o Screw(M3x10/10pcs) 200 | | 97050M | 4'grm Ball Stud (M/4pcs) 450

A7 328—Y (1) OPTIONAL PARTS (1)

N—Y%

Part Names

X E ff
(Fik)

N—Y%
Part Names

* FOR JAPANESE MARKET ONLY.

X E ffl
(Fith)

LA246 | Co Miour 4 o1, Eaf&ﬁg(é/ip‘gsf (542 500 | | UM325C Sxt;ﬁ:’)ihign:Gi;(ﬁ;)(f/aQ;’ﬁ?(?hf 77 600
P e e R I e Uy -y iy
M85 | i Bevel Seizxty 900 | | UM328 | & e L T aE P 600
ORGY3X | Grooved %I-JR;/ns/;j ((E?%g;zilliﬁfk))%gc)s\ 600 | | UM329 ?,t;ﬁ)ihifn:eta;/rg;r’)(mg1P/i4tl<?hﬁ 77 600
Bl iy T e T S
ORGU4SS | o 83@?&52]3/%1%?1@%235 AY 400 | | UM331 é‘teiﬁ’.h.ﬁfg’ﬁ;réﬁ?}? ,LQ;’;‘SE 7 600
E T oAty £ 1 B I I el e s i
i A R FE T | ||| e ST
PNGHEIS) ULV Comiing Prion Goar(307-460) 900 | | UMS36 | &7 o Gear(on 4B Pich 600
| (b FETOSSGTR | | o |5 ST (A SO
| 23 o [ | ZESTRS 0 TS|
wo| | U0 | 20 e sonireeTes)
UM316C gt;aﬁ:’)ilr;ign:Gt;(TgF’)qa?:D/i?ghe‘y? 600 | | UMBOS E?{aZE LELBDoTEiJL(TLIJﬁE'\FA@gg)G'G) 2300
ums1rc gt;ﬁ)iﬁifn:c;t;(f;)q;?1P/i‘tlc?hlf 77 600 UMBOSLW ;alée_ LELEoﬂjﬁgB(GF?E,%12t§DW’ 0.61) 2300
UM318C gteiﬁjiﬁifnzeijr(ﬁfr’)q%)yi‘t‘fhﬁ 77 600 | | UMBOG g'i?y‘(%%;) 2300
e SRS LSS | | oo gl 22 T AR o
TR AR o | [omen| ST LT ISR | g
s | S S o] [ | Zms T
UM323C éttz;;’)iﬁifn:G€;(§é¥§a?Ig1giltiE 77 600 UMW702 Z:ﬁﬁ?ﬁg;{ﬁ}ﬁ;@& 2100
Unzac | 2F IV E=A U E X @AT)IABE 5 F 600 | [UMW704| V2 7 LEUv N TF U7 29 R(O0TRBEIZXIRTISC) | 4700
Steel Pinion Gear (24T) 1/48 Pitch -0 V2 Aluminum Rear Hub Set(0/RB6/ZX/RT/SC

37




A7 3/\—Y (2) OPTIONAL PARTS (2)

IN—VE

Part Names

XE fiff
(Fitk)

IN—Y%
Part Names

*FOR JAPANESE MARKET ONLY.

XE
(FifR)

UMW704

R7YUTHhZ5—tyk (V2 7L NTFx)7T) 0> k4 2% (RB7)
-02 | Bearing Collar Set (V2 Al R-Hub Carrier) 450 | |UMWT44| 2 ont Wing (RB7) 800
UMW704 | V2 7ILEYN/\T ¥+ 7+ 0.57RB6/ZX/RT/SC) FAUEXtEY FRB7)
-05 | V2 Aluminum R-Hub Set (0.5/RB6/ZX/RT/SC) 8700 | |UMWT745| 3it2hium Screw Set (RB7) 3000
7 LS X RK)LF— (RR-RWD/RB6) 70V FRBESAH—+ v ~RB7)
UMW706 | Aluminum Rear Sus. Holder (RR-RWD/RB6) 2200 | |UMWT46| £ ont Stabilizer Set (RB7) 2400
umwro7| 2V = X0 R7)L % — (RR-MID/RB6) 2200 | |UMWT746| 7R FREESAF—hRILE—+ v }(RBT) 900
Aluminum Rear Sus. Holder (RR-MID/RB6) -01 Front Stabilizer Holder Set (RB7)
J¥YRHBESAHF—+tv k (RB6-MID) 70V ko4 25392 FRBY)
MW7 -
UMWT708| 2 ear Stabilizer Set (RB6-MID) 2200 | |UMWT47| £ Wing Mount Set (RB7) 1800
UMW708| RAE ) >Y+ v bk (RB6-MID) S 3—brRAF—ILTI7¥ T bty FRB7SS)
01 | Stabilizer Link Set (RB6-MID) 1200 | |UMWT48| gp o1t Steel Diff. Shaft Set (RB7SS) 1700
UMW708 | 95.8 POM 75 > SR— )L (4A) 500 UMW74g| 2=/ S—H LR A 25 < %0 T F(65mm/RB7SS/2A) 3800
-02 ¢5.8 POM Flange Ball (4pcs) Universal Swing Shaft (65.5mm/RB7SS/2pcs)
UMW708| X% E5 A ¥—/3—(¢1.1/E > % /RB6 MID) 400 Wot1sz| /\— FE=# >(18T-48P) 500
-1 Stabilizer Bar (¢1.1/Pink/RB6 MID) Hard Pinion Gear (18T-48P)
UMW708 | X% E 5 A ¥'—/3— (¢1.2/L v K/RB6 MID) 400 Wol1ove| SRy Fa— FE=F 2 ¥ (19T-48P) 200
-12 Stabilizer Bar (¢1.2/Red/RB6 MID) Velvet Coating Pinion Gear (19T-48P)
UMWT708 | R % ES 4 ¥ —/3— (¢1.3/4 L > $/RB6 MID) 400 Wot20ve| SR Y R I— FE=4 2 ¥(20T-48P) 200
-13 Stabilizer Bar (¢1.3/Orange/RB6 MID) Velvet Coating Pinion Gear (20T-48P)
UMW708| R4 E S A ¥ —/3— (p1.4/4 T O—/RB6 MID) 400 W01212 N—RE=7> (21T-48P) 500
-14 Stabilizer Bar (¢1.4/Yellow/RB6 MID) Hard Pinion Gear (21T-48P)
A—RUIAVRSY FTAY M RF—Lt v (RB6) RILRy FO— kEZ4 2 F 4 (22T-48P)
UMWT101 Carbon Composite Front Sus. Arm Set (RB6) 1000 wo122v Velvet Coating Pinion Gear (22T-48P) 500
A—Roa RSy FUNYHRT— L+ FRB6) N— RKEZ7F > (23T-48P)
UMW711B | Garbon Composite Rear Sus. Arm Set (RB6) 1100 | |WO123Z| |y 4 Pinion Gear (23T-48P) 500
A—RravRYy IRV RS LT—Lty b (RB6) N— RE=7 > (24T-48P)
UMWT712] Carpon Composite Front Knuckle Arm Set 600 W0124Z Hard Pinion Gear (24T-48P) 500
A=Ky aVERSy 7BV MNTHr )Ty F(RB6) N— RE =7 >(25T-48P)
UMW713 Carbon Composite Front Hub Carrier Set 800 W01252 Hard Pinion Gear (25T-48P) 500
h—iravikYy k7Y FF 28— F—(RB6 FILZTHS— Bx6x2mm/A U A2 1) v FI6A)
UMW714! Carbon Composite Front Shock Stay (RB6) 700 WO142GM|- Ajuminum Collar (3x6x2mm/Gunmetal/6pcs) 450
H—RravRTy k¥ H v —XF—(RB6/RearMotor) TILEAT— BXTx3mmIB A% v FI6A)
UMWT15] Carbon Composite Rear Shock Stay (RB6) 900 WO143GM| Alyminum Collar (3x7x3mm/Gunmetal/6pcs) 450
A—RyaAVRI Y F¥F 23— ZF—(RB6/MID motor) FILZHS— Bx7x2mm/B AR 1) v JI6A)
UMWT18| Carbon Composite Rear Shock Stay (RB6/MID motor) 800 WO144GM Aluminum Collar (3x7x2mm/Gunmetal/6pcs) 500
WCT7 I RS54 TXY(26TIMDE—%—) FILEAS— BXTXIMM/A AR 1) v /6A)
UMWT18 | \/C Aluminum Drive Gear (26 T/MID Motor) 1000 WOT45GM | Ajuminum Collar (3x7x1mm/Gunmetal/6pcs) 500
XN\ HITA bty M(RBE/MDE—4—) 70 hiRA —IL(56YH 1 X/E2A)
UMW719| Rear Bulk Weight Set (RB6/MID MOTOR) 2000 W5029 | Eront Wheel (56 Size/Yellow/2pcs) 400
J5278Y X T A Y7 (Type B/24g/RB6/RT6/SCE) 70> FRA —IL(569 4 X/ER2A)
UMW722| gr2ss Front Sus. Block (Type B/24g/RBB/RT6/SCE) | 2000 | |WS029W! £ \Wheel (56 Size/White/2pos) 400
7L 70y MR T 0y % (Type BI0g/RBE/RTE/SCE) ¥ HRA —JL QWD &4WD/2.24 > F/EI2A)
UMW723 | Aluminum Front Sus. Block (Type BI10g/RBE/RT6/SCE) | 1800 | | W5202Y| oot Wheel (2WD84WD/2.2inch/Yellow/2pcs) 600
TV RTT ) T HHR— ~(RB6/RT6/SCB) 1) ¥ iRA —)L QWD &4WD/2.24 > F/B/2A)
UMW724 A\iminum Steering Support (RB6/RT6/SC6) 1000 | |W5202W| oot \Wheel (2WD8&4WD/2.2inch/White/2pcs) 600
UMW725B 75 R 1) x4 R 7KL & —(RF/MID)(RB6.6/RB6/SC6) 2300 W5303 | Y3 VI ER MY GR2A/EVIRTav I 400
Brass R-Sus. Holder (RF/MID/RB6.6/RB6/SC6) -06 Shock Piston (5-Holes/2pcs/Big Bore Shock)
UMw726| 77V S FFT 27 —2 % vy T(RBOIRTE/SCOIUMWE04) | 400 W5303 | 7705 Y avh ER MY QNEYIRT Va3 v s F) 400
Aluminum Gear Diff. Case Cap (RB6/RT6/SC6) -08 | Blank Shock Piston (2pcs/Big Bore Shock)
UMW728 TIVERYTY—RR by b (AU A% 9% /RB6) 900 W5303 | Va3 v I ERMYQRR2A/EVI RT3 v ) 400
Aluminum Battery Post Set (Gunmetal/RB6) -10 Shock Piston (3-Hole/2pcs/Big Bore Shock)
UMW733 h—ir7ar k& 2/{—XF—(RB6.6/t=5.0) 3800 W5303 | Y3V I ER NV UR2A/EVvI RT3 vy ) 400
Carbon Front Shock Stay (RB6.6/t=5.0) -11 Shock Piston (4-Hole/2pcs/Big Bore Shock)
A—AR ¥ & 28— XF—(RB6.6 MID/t=5.0) EviR7LavsRTYIG(SIELTIV T M2A)
UMW734| ¢ arhon Rear Shock Stay (RB6.6/MID/t=5.0) 5000 | |XGS001| & 'Bore Shock Spring (S/Pink/Soft/2pcs) 1200
h—iR2\yF1)—TL— +(RB6.6) EvyR7S3vIRTY I (SIRTA METAT LY T M2A)
UMW735| & on Battery Plate (RB6.6) 2500 | | XGS002 | gig Bore Shock Spring (S/White/Medium Soft/2pcs)| 1200
H—Roa VRS y FJX LY~y K(RB6.6 MID/LDW) EvimR7oav 2T UG (SILY FIST 47 Ln—FR2A)
UMWT36| Carbon Composite Rear Bulk Head (RB6.6MIDILDW)| 1100 | | XGS004 | Big Bore Shock Spring (S/Red/Medium Hard/2pcs) | 1200
h—RyavRYy b7V kALY Ay K(RB7/RB6.6/IRT6/SCE) EvIRTavyRTYUT (SI4TA—INn—FKR2A)
UMWSTB| Carbon Composite Front Bulk Head (RB7/RBE 6/RT8/SCE) | 1000 | | XBS005 | Big Bore Shock Spring (S/Yellow/Hard/2pcs) 1200
h—RoavRSY k7O 7 wii—J L— F(RB6) EviR7Savs 2T VG (SIF LY SIRA—R—n—FR2A)
UMWT38| Carbon Composite Front Upper Plate (RB6) 1200 XGS006 | Big Bore Shock Spring (S/Orange/Super Hard/2pcs)| 1200
LDA—AR> T OY k& 2 /i—XF—(RB7/t=4.0) EvOR7LaviRTIUIGT(UIELTIY T R2A)
UMWT39] | b Carbon Front Shook Stay (RB7/t=4.0) 2800 | | XGS011 | Big Bore Shock Spring (L/Pink/Soft/2pcs| 1200
H—IRo 7 & 2 /i— X5 —(RB7/t=4.0) EvIR7Yav I RTY VS (URTA MIT4TLYT M2A)
UMWT40 | "2 hon Rear Shock Stay (RB7/t=4.0) 3200 XGS8012 Big Bore Shock Spring (L/White/Medium Soft/2pcs) 1200
Hh—RrarikRYy 7Y MFRT7—L+t Y MRBY) EvoR7YavIRTY UG L/Ly B/ 3T 47 LN—K/2A)
UMW741 Carbon Composite Front Sus. Arm Set (RB7) 1000 XGS014 Big Bore Shock Spring (L/Red/Medium Hard/2Pcs) 1200
A—ARaAVROY )Y HRXT7—L+E v ~RB7) EvIR7YaviRT) T (U4 Ta—In—F2A)
UMW742| o rbon Composite Rear Sus. Arm Set (RB7) 1100 XGS015 | Big Bore Shock Spring (L/Yellow/Hard/2pcs) 1200
A—RyavRYOy bIRY INTHv )7y b (RB7) EvoR7YavI 2T VG UF LY VIR——=N—F2A)
UMW743 | Carbon Composite Front Hub Carrier Set (RB7) 800 XGS016 Big Bore Shock Spring (L/Orange/S-Hard/2pcs) 1200

38




AV yN—=93yF(FTLay) ERATHEE

In case using Slipper Clutch. (Optional parts)

<RV YIN—=TF9vF>
<Slipper clutch>

UM603B
UM603B
LA204
UM516
)
LA206-76
LA206-78
1-N4056FN UM572 LA204 Bmggﬁjgg
N—Y% X E il N—4% T fil
Part Names (Fi) : Part Names (Fidk)
RS A TT 4 X9 (ZX-5) UM564 | A/X—F(48P-80T)(RT6)
LA204 | bile Disk (ZX-5) 1700 .80 | Spur Gear (48P-80T)(RT6) 400
LA206 | X/X—X*(48P-76T)(ZX-5) 300 UM564 | R/S— ¥ (48P-82T)(RT5/RB5/RB5 SP) 400
76 | Spur Gear (48P-76T)(ZX-5) -82 | Spur Gear (48P-82T)(RT5/RB5/RB5 SP)
LA206 | R/X—F+7(48P-78T)(ZX-5) 2 yR—=RF) 2454y ~ (RB5)
.78 | Spur Gear (48P-78T)(ZX-5) 300 UMS72 | Slioper Spring Set (RB5) 600
TaATIARY 9IR—2— META RB52A) FSA4TOvsv—& Ty aty k (RB6/SC)
UMS516 | 521 Siipper Sheet (White/RB5/2pcs) 1000 | JUMBO3B| 06 Washer & Bush Set (RB6/SC) 500
A UEY v T MBL/20T/RB5/RT5/SC) F v b(M4x5.6)7 52 F4 B (5A)
UM524 Main Gear Shaft (8L/20T/RB5/RT5/SC) 1800 1-NADS6FN Nut(M4x5.6) Flanged Nylon (5pcs) 200

AF—)Ia— kT2 FTay) 2EATHEE

In case using Short Steel Diff. Shaft. (Optional parts)

UMW?748
UMW?748

LA232-01

N s

X E A
Part Names (Fifk)

LA232 | R4 V5 V% 7 Ma=\—4)LFI65.5mm/1 AJZX-5/RB5)
-01 Swing Shaft (for Universal/65.5/1pcs/ZX-5/RB5)

ACVE] UM510 | /R4 )L ¥ 7 F(RB5/1A)
Part Names -02 | Wheel Shaft (RB/1pcs) 1400
S a— RAF—LTI v 7 bty F(RB7SS) L=/ —HJLRAA > L% T F(655mmRB7SSI2ZA)
UMW748| Sport Steel Diff. Shaft Set (RB7SS) 1700 | |UMW749| Gniversal Swing Shaft (65.5mm/RB7SS/2pcs) 3800

FYTo2HTay) EERYSEE

In case using Gear Diff. (Optional parts)

> UMWG604 ¥ T 7 %FEHAT 554, UMS10-01R 4 V5% I MZIEBTHILERHY ET,
When using UMW604 Gear Diff. Set, it is necessary to use UM510-01 Swing Shaft together.

N—YH XE ASE XE

Part Names (Fitk)

_ Part Names (Fiik)
LAWS0 | 7 2 ALt +(ZX6)

FIX¥ 4 v b (ULTIMA SC)

-02 | Diff. Bevel Set (ZX6) 900 UMBO5 | piff. Gear Set (ULTIMA SC)
UM510 | R4 > 5 v 7 F(62.5/RB5/TAN) 200 UMWeoa| X T 7E Y F (7/LT 4 XSCIDBIRBIRT) 2000
-01 | Swing Shaft (62.5/RB5/1pcs) Gear Diff. Set (ULTIMA SC/DB/RB/RT)
7 5 V I/Z:E_g - BRUSHLESS MOTOR *FOR JAPANESE MARKET ONLY.
IN—Y % X TE {iff IN—Y% X 7E fifi
Part Names (Feik) . Part Names (Fidk)
VORTEX ULTIMATE MODIFIED 7 5 & LA E— 4 —7.5T VORTEX ULTIMATE STOCK? > & L R £— 5 —17.5T(JP)
ORI28382 Vortex Ultimate Modified 540 7.5T 13800 ORI28393 Vortex Ultimate Stock540 17.5T(JP)44mOHM 13000
VORTEX ULTIMATE MODIFIED T 5 & LR E—% —8 5T
ORI28383| |0 rtex Ultimate Modified 540 8.5T 13800
/ \ \‘J 7__ I) - BATTE RY *FOR JAPANESE MARKET ONLY.

AL X E i . N—=Y% X E fifl

Part Names (F23R) . Part Names (FrtR)

Gens ace LiPo HV 5000 (100C/7.6V/> 3 — ) Gens ace LiPo 3500 (60C/7.4V/1SH 4 X)

GA-B-100C-5000-2S2P-HC-59-HV-RS GA-B-60C-3500-2S1P-HardCase-58 4800

39



JOR

ATVE

Part Names
Syncro KR-331 Z{S#4(E &)

X E fiff
(Fitk)

PROPO

N—Y%

Part Names

*FOR JAPANESE MARKET ONLY.

XE
(Fifk)

Syncro Touch KT-432PT KR-431T v +

82135 | Syncro KR-331 Receiver 5000 82138 | Syncro Touch KT-432PT KR-431T Set 26000
Syncro Touch KT-432PT H—7R KS-5031-09MW

82136 | syncro Touch KT-432PT 24000 82273 | SERVO KS-5031-09MW 6000
Syncro KR-431T L & —/\— H—7R KS4031-06W

82137 | Syncro KR-431 Receiver 6000 82274 | SERVO KS4031-06W 5000

IE TOOL * FOR JAPANESE MARKET ONLY.

IN—Y%

N—Y4%
Part Names

Part Names

ACVEA

X E il

N—Y4%

0133 [ D s ) o | v o0 et Sy |1
ST e sl ) oo B
o rovard AR TESSSRL L7 P2 8 B o
R ot A I
s [P IT T | | o RRTRI AT O R |
g o o
o SR LEREIRSINETER | o [ IRRISS TARDLCET™ | oo
s SARTIET GESRII | o [ QRIS BR ST | wo
v i 57
7 7 t -U- I) - ACCESSORY *FOR JAPANESE MARKET ONLY.

X E fifl

Part Names

(Fik)

Part Names

(Fith)

1700BK | B R e T A 180 | | 80907 | el Chocter 3500
1701BK é’;;é;;;;ﬁg}’ggg@;m 250 | | 876138 | KYOSHO Canying Bag & 5500
1702BK é’j;”;‘t';;)(jjé:;’i;g@g” 320 | | 876148 | KYOSHO g;*;;;,;gg;;ﬁm 7500
1705 | 23 ey ) 500 | 876158 | KYOSHO comyne o L 8500
1706 | 23 K oty - M) 500 | | 87618 | KYOSHO Gmiying Case (Bianty 4200
1707 | Zor Antematoiones) O 500 | | 87619 | KYOSHO Gying Case Sy 4200
1708 | Zoror Actemanbioaicicsy <) 500 | | 87823 | KYOSHO PRORO pag 3000
36218 ghﬁéﬁgséﬁfe{f AN ﬁ:ﬁiz\'ﬂmgnet 700 87962 fﬁﬁfé%%ﬁ%oﬁigfﬁécn 1600
36218R | Soek Absavar s F?ng‘ﬁ)%;‘zvbﬁézﬁr?etmed 700 96184 v“’vj;'fffé‘ff@;z(%z) 200
36228BK| Higimianmrcs St Typa Lo (Sleck) 1600 | [ 964418 | Gob 707 (I00k120) 300
36228R | Niarmanance Siand Type Lon (e 1600 | [AKA98201 | AR bt Dacal Smeot (Large) 800
80460 | Bt mon b 16000 | K| gl | o e B0 5000
80461 | EZb% " 6800 | *| R216 | 2V = Y rie ToGmo0mm 500
80462 | 7000 3% 1800 | x| F208 | Siidone Saneer Gonlo 150mm 500
80463 | ARTA BOK L 1800 | *| B280 | Siidone censor Caple 170mm 500
80464 | PARTS BOKM 550 | *| Fiega | Siicone Sensor Ceple 160mm 500
80465 | parTa BOKS 150 | *| Freny | Shivone Sanecy oo 2i0mm 500
80466 | paRTa BOX S8 400 | *| Rt | oy Pin oy T B 250
80823BK S:g&%g Ilgoi:tyl\;;‘yBTach?(g1Z1220m) 4000 | * .%f)‘(l)fzs ébé%(étjci/{EnDEgr:;n T%@e)ggcs 300
80823R | B9 K 50 B Yot o G1220m) 4000 | *| Rot® | ROt Rumbar kot o by o B e 300

40




N—Y4%

Part Names
1)avA AL #100 (40cc)

A4

XE
(Fifk)

OlL

ATVE

Part Names

*FOR JAPANESE MARKET ONLY.

X E fiff

(Fi4R)

a7 A )L #650 (80cc)

SIL0100| gjjicone OIL #100 (40cc) 600 | |SIL0B50-B | Sjiicone OIL #650 (80cc) 1100
SILO1S0| Fivora ou. 180 (4008} 600 | |siL0008| o N 4700 ooy 1100
sIL0200 | G sy 600 | | SILOS08| Givoe o1 470 (008) 1100
SIL0250 | G e o) 600 | |siLosons | Gt ooy 1100
SILO3008 | it T 40 (3008) 1100 | | SILOBS08| Givore ou 850 (8000) 1100
SILOB08 | Fivoe o a0 (008) 1100 | [siL2000 | oot R o) 600
SILOA08 | o oL 400 (3008) 1100 | [SIL3000| oot % 200 o) 600
SILOS08 | o OnL 45D (3008) 1100 | [siL4000| ot 1 4300 o) 600
SILO008 | Zito o 400 (3008) 1100 | |SiL5000| givoo o Ao00 aoen) 600
SILOSE08 | Sivona N 250 (3000) 1100 | [SIL6000 | oot A0 o) 600
SILOO08 | o o 400 (3008) 1100 | [sIL7000| oot A00 o) 600
/7- E jj )l/ CH EMlCAL * FOR JAPANESE MARKET ONLY.

ASWVE

Part Names

X E ffl

ATVE

Part Names

X fifl

(Fith)

(Fitk)

it M oot i Gre™ | 1| | seas STt
96508 | 3 jﬁﬂ[&;;sgux 800 | |XGS152 :ﬁﬁeﬁn’?éria‘éeieﬁfx(sg) 850
o0 | ot G 10 1100 | [x65159] S &case (35

41



EZ " 7"‘} I‘éﬁ SCREW - NUT etc. *FOR JAPANESE MARKET ONLY.

N—Y% X E A IN—YE K E fif
Part Names (F23R) . Part Names (Fitk)

1-E025 E-Ring(E2.5/10pcs) 150 Cap Screw(M3x6/Flanged/5pcs) 400
TN24 | Rui(Mic2 4 10pcs) 200| 15200 | &2 e brapcs) 200
1-N2630N Zj_utj(lvlfz('\élfaﬁé)s ix?&l%%ﬁci)wM 200 | |1-823012 éFa;sjc?;\E/(/;\(/l(sMx?)z(}%gs))\ : 200
NSO | XMI3x5.3) Nylon (5pc9). 200| 1Szt | L8 5000 200
N xS 3) Nyon (AliomiBlug/opos) 0| | S0 | it sped) 200

1-823022 F v v TEZX(M3x22/5A) 200

1-N3033NA| T R(M3x3.3) 4 O (FILZ/T)L/N—/5A) 300

S Nut(M3x3.3)Nylon(Aluminium/Silver/5pcs) Cap Screw(M3x22/5pcs)

F v F(M3x4.3) T4 O (5A) . Fv v TER(M3x25/5)

1-N3043N | K1i(M3x4.3) Nylon (5pcs) 200 || 1523025 | Cap Screw(M3x25/5pcs) 200
1-N3043NA| T F(M3x4.3) 74 B> (FILZ /S )LIN—/5A) i F v TEX(M3x30/5A)

5 [ Nut(M3x4.3)Nylon(Aluminium/Silver/5pcs) 300 | | 1-823030 | oo Serew(M3x30/5pcs) 200
1-NAOASFNA| v R (M4x4.5) 750D F+A4 B (FILIITIL—I4N) 300 1-833006H H 5 EX(M3x6)(~Nv 9 R/10A) 300

B Nut(M4x4.5)Flanged Nylon(Alumi/Blue/4pc) Flat Head Screw(Hex/M3x6/10pcs)

1-533008H| 7 EA(M3xB)(~ v & R/10A) 200

1-NAO4SFNA | v F(Mdx4.5) 752D +4 BU(FILZIT—IL KIAN) 300
-G Nut(M4x4.5)Flanged Nylon(Alumi/Gold/4pc) Flat Head Screw(Hex/M3x8/10pcs)
F v F(Mdxd.5) 75 > (10A) ] 45 ER(M3x10)(~ v 7 Z/10A)
1-Na04sE Nut(M4x4.5) Flanged (10pcs) 200 1-833010H Flat Head Screw(Hex/M3x10/10pcs) 300
1-NAOASF | F v F(Mdxd.5) 75 > (RF—)LITIL—IBA) 300 | 133012 | #5 ER(M3x12)(~ v & R/10K) 300
-B Nut(M4x4.5) Flanged (Steel/Blue/8pcs) Flat Head Screw(Hex/M3x12/10pcs)
1-N4OASF | F v F(Maxd.5) 75 25 (RF—ILIL v FI8A) 300 | [rssotsn| 77 EX(M3x15)(~ > 7 Z/10A) 200
-R Nut(M4x4.5) Flanged (Steel/ Red/8pcs) Flat Head Screw(Hex/M3x15/10pcs)
RE > E Z(M2.6x5)(~v 2 Z/10A) ) #5 £ Z(M3x18)(~ v & Z/10A)
1-512605H| g tron Screw(Hex/M2.6x5/10pcs) 400 1-S33018M| £\t Head Screw(Hex/M3x18/10pcs) 300
K5 2 ER(M3XE)(~ v %5 ZI10A) ] v FEZ(M3X3/10A)
1-813005H| g i1, Screw(Hex/M3x5/10pcs) 300 1-53003 | gt Screw(M3x3/10pcs) 200
H 5 E Z(M3x6)(~ v 2 RI1OA) ] £y kEZ(M3x4/10A)
1-13006H| Bytton Screw(Hex/M3x6/10pcs) 300 1-953004 | et Screw(M3x4/10pcs) 200
] K45 2 Z(M3x8)(~ v & ZM0A) ] v FEZ(M3x8/10A)
-S13008H] Button Screw(Hex/M3x8/10pcs) 300 || 55%008 | set screw(M3x8/10pes) 50
R KA 2 EZX(M3x10)(~y 2 X/10A) : v kEX(M3x10/10A)
ST3010H| Bjtton Screw(Hex/M3x10/10pos) 300 | | 1553010 set Screw(M3x10/10pcs) 200
RE >~ EZ(M3x12)(~v & R/I10N) ] £y FER(M3x12/10A)
1-$13012H] Bytton Screw(Hex/M3x12/10pcs) 300 | | 1553012 ] Sef Screw(M3x12/10pcs) 200
] RE 2 EZ(M3x15)(~ v & ZM0A) ] 79 < v —(M2x6x0.4/10 \)
1-813015H] B tton Screw(Hex/M3x15/10pcs) 300 1-W200604 Washer(M2x6x0.4/10pcs) 200
RH ~E Z(M3x35)(~ v & R/5A) . 7 S v —(M2.6x7x0.5/10X)
1-81303%H] B jtton Screw(Hex/M3x35/5pcs) 300 | {18070 \asher(M2.6x7x0.5/10A) 200
79 < % —(M3x7x0.5/10 A
1-W300705 | \§ 2sher(M3x7x0.5/10pcs) 200
K 7w L+ —(M3x8x0.5/10A)
1-W300805| \ asher(M3x8x0.5/10pcs) 200

42



*FRRMIEIE2019E7HIBREDEHDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

RBIANTVIN=") AT a2 IN=")DBATE

XINSOBAFEIBEERICRSETWIEEEXT
O REIHUED B UTUESIBETHEART /=Y P AT V=Y ZEEA
U JTERBDICETENTEXY,
QO/X—VERETEEBAL WO BIEITIHBRVWESIF. AV —F vV~
NoBERFTTEBATIIENTEET,
(REEBRUOBERAKIC & ZBERFEEFEH20E3A31HED > TRTSETWE
WTEDETDTFHSTELLLEE W)
OREmD CHBAICIRL TIRAEMEAE () & ERRICHEEFHRIBHETT,
XBZIWHEICE D REEFERDPREDZFTOTCTROEXEABEICTTHERELLEE W,
XBBIFEARIE - REARERCIIRBEEEEEXLOBRICED, Bn3gascEn
FTDTHOSNUHTTELEZ W,

1.FTRBETERDHLIIESZ LY,

T BELDOBIEN. COEBEBBEVNKRD W WeBIEICSERELEVN SHFED/\—YDIEEH
HNILEIBATEE T, ZORICHEI /BN BRZE 2 RIFEICBRDEBANZAL—XICIEDET,

7

BIETESHEO/NN =YD R eEzRmUINES LB ETE . RBOTAY S0 VI —VERE MBI NIEFDH TEXTEEXT,
TAYSAVIR—YVEEBIF CHFLED/IN—YDRBVPHESZEEREICTEXLTLLEIVW. EEERBEREZHEIIA VLW EITNh
BB TI.BEROCEBEN BIEICHBEITLED,

M—ERER > TWEREWBEHSEVWET,

A: BURERAE TR ER B: KIETRER/IN—V%E C: ZEXNS5HM3~4HT
NR=YDORBELYEZ EXULREZERIAS. BEROHED. BIEIC
&R %, BEIFLET,

. AVZA1Y
%ﬁ&{%gyﬁf o7 JS—YEEE
BRIERZD
A7V H—H
BENTY,

2.8EICTTIIBWERIE RosETcREISEERSTHBATEEY,

BIEICTHRBRWERIE RER—LAR—IDSERUIAKLIEE L,

4 N\
19—y P TREICBLAD
http:/rc.kyosho.com E
15 —%y N THRUABDBAIFIEE (RITL Iy hI—R,
REIZIAN) M SEBBOVEEFETOTTRIAEE W,
\_ J

REHA S
T243-0021 #F/IREAHRAE3050 BATYIX*AV57—TF

LBV A1 —EHREET
WEE 046-229-4115 SHEE : B~2E (REEER<) 13:00~18:00



The service mentioned below is available only for Japanese market.

IV, R LTARALRDEHWS TS E

ZhoDHa L Z I HARERICIRS a4
I TRED, BEUTHATLEFL WD AHBVWARESIWVWE LS, CBAWZWE
RFEIEE 2. RE1——HBAEABBEWVWEELLZE L,
RE1—Y—MHREANBBWVWESEDRIE. FEFWZL<H. TEOHFHWE AR
[CHERIFEZ CEADD R, 77V I AXEIEIEETEED <fZ2E L\,

RENDOEEWSEE > 'R —H—HE,

RBICEBEVWEGE ORI, TREI—T—HEREICTERE LSV,
BEWEETOREIE. SFTICERPEYL/ BGREZ CARD S A, X/ BkGHGBAEOR—JE, TEES, BnES
(F—No)ZRHWB R E, BENEFKWICEMSEL LS,

szcosmnatir: 040-229-41 15 asscosmuatipi~em@nsn%R)13:00~1800.

. _ _ _ FAX Tl 24B M EENA EORHE LTED £ 7. M. BaEn
Faxcosmnati: 046-229-403 MEEB DB BN ET, SER AR~ SR (A ERL)

BETosMVEEE : T243-0021 #/I|IE FEAH MA3050 EARTFIRARAA VT T—TF
REKASE I——HK=EE

-------------------------------------------------------------------------------------------- BEUR U oo

HEWS AR

FEWEG AR FAXEZIEEETEEDLLIETWVWBE XL R TREIDSAEEBI T TCEEET,
HXDFZHIE BEVWEEAKOIE—ZREL TSI,

[ & No.34304 EEEE ULTIMA RB7 SS )
&% MEFE |HBA .
o YN - -  |gpg|T® & A H
>MEF A—=h—% [5LRES - ET—4—
ZOm SRR 15
TUHF
= J
THE \
(R a8
75 8
ZEED =
iR EEE ( ) FAX ( )
FAOEBER |-
Mgk | B ( ) FAX ( )
| B~ 2B (REE%ERC)13:00~ 1800 CBESHE R HATS : @ | ZNo.cmerm )
( — N\
BEIWE T AR 8/ RS mEo— VB OBRES (F—No)EAWSRE, BEN BEMNICTEALLEE,
\_ J

HREKABHUL TR, BEROBABRORFZICHZANTEDET, BRELD D, EXRVOEHVWEEZREL TAD ZBFROBABRICOEHELTE. (1)~Q)DIFAZRES E|UI TE=FICIRMt
UeDRARI B LSRRI ERBHDEEA, (1)BEROFFOEEEZRITIBE, QFRICEDERTHERERIBE, Q)T —EXDREDHLUHOETEICHRT 255,

® REAR St T243-0021 #F)IREARTFEMEI050 EAT I A MAA 5 T—7F
ICVDSHE REgR—LR—Y @1 — U —1HREEEE 046-229-4115
THE FINEST RADIO CONTROL MODELS www.kyosho.com }'Sﬁ:ﬁ \,\’é‘@_’ Lj: . ﬁ EEN@HE(*R% E % [3/% < )1 3:00~18 : 00

619219071 PRINTED IN JAPAN




	34304_P001_ULTIMA RB7 SS_out
	34304_P002_ULTIMA RB7 SS_out
	34304_P003_ULTIMA RB7 SS_out
	34304_P004_ULTIMA RB7 SS_out
	34304_P005_ULTIMA RB7 SS_out
	34304_P006_ULTIMA RB7 SS_out
	34304_P007_ULTIMA RB7 SS_out
	34304_P008_ULTIMA RB7 SS_out
	34304_P009_ULTIMA RB7 SS_out
	34304_P010_ULTIMA RB7 SS_out
	34304_P011_ULTIMA RB7 SS_out
	34304_P012_ULTIMA RB7 SS_out
	34304_P013_ULTIMA RB7 SS_out
	34304_P014_ULTIMA RB7 SS_out
	34304_P015_ULTIMA RB7 SS_out
	34304_P016_ULTIMA RB7 SS_out
	34304_P017_ULTIMA RB7 SS_out
	34304_P018_ULTIMA RB7 SS_out
	34304_P019_ULTIMA RB7 SS_out
	34304_P020_ULTIMA RB7 SS_out
	34304_P021_ULTIMA RB7 SS_out
	34304_P022_ULTIMA RB7SS
	34304_P023_ULTIMA RB7 SS_out
	34304_P024_ULTIMA RB7 SS shock_out
	34304_P025_ULTIMA RB7 SS shock_out
	34304_P026_ULTIMA RB7 SS_out
	34304_P027_ULTIMA RB7 SS_out
	34304_P028_ULTIMA RB7 SS_out
	34304_P029_ULTIMA RB7 SS_out
	34304_P030_ULTIMA RB7 SS_out
	34304_P031_ULTIMA RB7 SS_EX1_out
	34304_P032_ULTIMA RB7 SS_EX2_out
	34304_P033_ULTIMA RB7 SS_EX3_out
	34304_P034_ULTIMA RB7SS
	34304_P035_ULTIMA RB7 SS_set up sheet_out
	34304_P036_ULTIMA RB7SS_sp
	34304_P037_ULTIMA RB7SS_sp_op
	34304_P038_ULTIMA RB7 SS_op_out
	34304_P039_ULTIMA RB7 SS_acc_out
	34304_P040_ULTIMA RB7 SS_acc_out
	34304_P041_ULTIMA RB7 SS_acc_out
	34304_P042_ULTIMA RB7 SS_acc_out
	34304_P043_ULTIMA RB7 SS_kounyuu_out
	34304_P044_ULTIMA RB7 SS_FAX_out

